ﬁm—mrts. com

PDF CATALOG

1999 125-200 SX / MXC / EXC / EGS

You can use the following menu or the bookmarks in the left menu to quickly move from one section
of the parts catalogue to another. Once you have found the part you are looking to purchase type the
Part Number into the search box on the ktm-parts web page. Once you have found the part add it

to your shopping cart and proceed with rest of your order.

1999 125-200 CHASSIS MANUAL
FRONT FORK WHITE POWER
FRONT FORK MARZOCCHI
FORK LEGS WHITE POWER
FORK LEGS MARZOCCHI
HANDLEBARS - CONTROLS
HAND BRAKE CYLINDER
FRAME - SUBFRAME

SIDE AND CENTER STAND
SWINGARM - CHAIN GUARD
REAR BRAKE CONTROL
SHOCK ABSORBER WP
EXHAUST PIPE

SILENCER (PG. 1)
SILENCER (PG. 2)

AIR FILTER BOX

TANK - SEAT - COVER
MASK - FENDERS

DECALS

FRONT WHEEL SX

FRONT WHEEL MXC / EXC / EGS
BRAKE CALIPER FRONT

REAR WHEEL (PG. 1)

REAR WHEEL (PG. 2)

BRAKE CALIPER REAR

HEAD LIGHT

FLASHER - REAR LIGHT
SPEEDOMETER EXC USA
SPEEDOMETER EXC
SPEEDOMETER EGS
ACCESSORIES

1999 125-200 ENGINE MANUAL
ENGINE CASE

REED VALVE CASE

CLUTCH COVER

CRANKSHAFT - PISTON

CYLINDER
TWIN VALVE CONTROL (PG. 1)
TWIN VALVE CONTROL (PG. 2)
CARBURETOR (PG. 1)
CARBURETOR (PG. 2)
IGNITION SYSTEM KOKUSAN
CLUTCH

TRANSMISSION 1
TRANSMISSION

SHIFTING MECHANISM
COOLING SYSTEM SX / MXC / EXC
COOLING SYSTEM EGS
SPECIAL TOOLS

TECHNICAL DATA - ENGINE
CARB SETTINGS - TORQUES
TECHNICAL SPECS - CHASSIS
PERIODIC MAINTENANCE



ERSATZTEILKATALOG |99
SPARE PARTS MANUAL

FAHRGESTELL
CHASSIS

ART. NR. 3.204.55
7.98

125 / 200 SX, MXC, EXC, EGS




m 99-503.01.0 TELEGABEL WHITE POWER FRONT FORK WHITE POWER 125 99
FIGC TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION QTyY
1 09MB.T767L5 GABELBEIN LINKS WP 125 5X 99 FORK LEG L/S WP 125 SX 99 1
2*  (918.T767RS GABELBEIN RECHTS WP 125 SX *99 FORK LEG R/S WP 125 5X 99 1
(&5 52§ 6 0015 050203 SKBUNDSCHRAUBE M 5)X20 SW=8  HH COLLARSCREW M 5X20 WS=8 4
! Eg;ﬁaﬂﬁ 7 0985 050003 SS.MUTTER DINDSS5-M 5 SELF LOCKING NUT DIND985-M 5 8
2, ! s2¢ &7 &3 8 0015 080253 SK.BUNDSCHRALIBE M 8X25 SW=10  HH COLLAR SCREW M 8X25 Ws=10 4
i &5 i (55,38 g 0015050163 SK.BUNDSCHRAUBE M 5X16 5W=B  HH COLLAR SCREW M 5X16 Wi=8 4
' 1., o Q‘tfﬁj 50 10 503.01.092.000 GABELSCHUTZ LINKS SCHWARZ ‘97  FORK PROTECTOR L/S BLACK 97 1
, o~ G l\wl" _ ;’Eﬁ:‘—‘ 52 — 503.01.093.000 GABELSCHUTZ RECHTS SCHWARZ ‘97  FORK PROTECTOR R/S BLACK ‘97 1
Qt ‘Eﬁg;_gﬁ; 12 546.01290.000/30  GABELSCHUTZFLINKS SCHWARZI'97  FORK PROTECTION GUIDE L/S 97 1
: > T — 5460139000030  GABELSCHUTZRRECHTS SCHWARZ'S?  FORK PROTECTION GLIDE RS 97 1
| i — 13 503.01.090.250 HALTESCHELLE SCHUTZFUHRUNG ‘98  CLAMP PROTECTOR GUIDE 98 2
| ' o7 2= 17 503.08.093.000 AUFKLEBER , WP EXTREME" DECAL , WP EXTREME 2
| el s 37 503.01.032.004 GABELER.UNTKPL. X=14MM/D=50MM  BOTTOM TRIPLE CLAMPI4MM/D=50MM 1
: pd @ 33 501.01.033.100 GABELSCHAFTROHR " FORK TUBE =244 91 1
i e / : 34 503.01.034.014 GABELEROCKE OBEN X=14MM/D=S0MM TOP TRIPLE CLAMP X=T4MM/D=50MM 1
3 ' .m’.r 2 35 503.01.089.000 DISTANZBUCHSE X10X5 PVC X SPACER BUSHING 6X10X5 PVC  SX 2
i | 36 586.01.038.000 LENKERKLEMMBROCKE '95 HANDLEBAR CLAMP 95 2
%‘_f‘ S ' il | {10 37 564.01.043.000 SK.SCHRALBE M20X1,5 HH SCREW M20X1,5 :
1 ™ . 38 564.01.044.000 SCHEIBE 21X38)3 WASHER 21X38X3 1
::; =L = 40  542.01.081.000 KEGELROLLENLAGER SKF 331274 TAPERED ROLL. BEAR. SKF 331274 2
h'n‘_____ﬁﬂ | | 42 542.01.086.000 SCHUTZRING STEERING HEAD COVER :
e ! oL 43 546.01.184.000 STELERKOPFABDICHTUNG OBEN STEARING HEAD GASKET TOF 1
A uD 44 546.01.084.100 O-RINGTRAGER M. DICHTLIPPE “31 O-RING SUPPORT W. SEALING LIP i
g_: 12 Fj B3 00AS OSM03 SE.BUMNCSCHRALIBE M BX4D  SW=10 HH COLLAR SCREW M SX40 Wh=10 1
g“r‘“ﬁ 13 !- ‘ 52 0015 080303 SK.BUNDSCHRAUBE M 8X30 5W=10 HH COLLAR SCREW M BX30 WS=70 14
; 527 54*  503.01.037.000 ANSCHLAGSCHRAUBE MBX21 SW=13  SPECIAL SCREW MEX2T W=13 2
' Q1 | .54 0934 080003 SK_MUTTER DIND334-M 8 HEXAGON NUT DINO234-# 8 2
L e { . 955 52 99 54212035000 RINGSCHL[ISSEL SW=32 RING WRENCH WS=32 1
dﬂ,ﬁ' p Jmﬁaiﬁﬁ” i
8 A - S
32 35
'99-5_03.01 O * = NELITEIL / NEW PART X = NACH BEDARF f AS REQUARED




TELEGABEL MARZOCCHI

FRONT FORK MARZOCCHI

125/200 99

U EEEANYNSEEY |

%

b

TEILNR/PARTNR  BEZEICHNUNG

T124744

546.01.099.000
0015 050203
0985 050003
7520196

0015 050303
3951082
546.01.085.000
440,11 .076.305
440.11.076.200

'523.01.032.016

501.01.033.100
523.01.034.06
503.01.089.000
S4.01.038.000
564.01.043.000
564.01.044.000
542.01.081.000
542,01.086,000
546,01, 184,000
546.01.084 100
0015 080403

0015 0B0303

503.01.037.000
05934 080003

542.12.035.000

CABELBEINE KPL. \31" MARZ. 39
125 BEXC/EGS, 200 MXC/EXC/ECS

TACHOWELLENFUHRUNG MARZOCCHI45SPEEDOMETER CABLE GLIDE MARZO,

SK.BUNDSCHRAUBE M 5X20 5w=8
S5.MUTTER DINO9BS-M 5
SK-BUNDSCHRALIBE M 6X25 SW=10
SK BUNDSCHRAUBE M 5X30 5wW=8

DESCRIPTION

FORK LEGS CPL. .37 MARZ 3%
125 EXC/EGS, 200 MXC/EXC/EGS

HH COLLAR SCREW M 5X20  WS=8
SELF LOCKING NUT DIND985-M 5

H H COLLAR SCREW M 6X25 WS=10
Hi4 COLLAR SCREW M 5X30 WS=8

GARN.MANSCHETTEN SCHWART 45 MM GARN.FORK BOOTS BLACK 45 MM

BREMSSCHLAUCHKLEMME MARZ, '95

KABELBAND 250MM

KABELBAND 200MM

GABELBR UNTEPL, X=18MM/D=45MM
GABELSCHAFTROHR '

GABELBRUCKE OBEN Xz 16MM/Dad5MM TOP TRIPLE CLAMP X=T6MM/45MM

DISTANZBUCHSE 6X10X5 SX,MXC
LENKERKLEMMBRUICKE 95

S SCHRAUBE M20X1,5

SCHEIBE 21X38X3 .
KEGELROLLENLAGER SKF 331274
SCHUTZRING
STEUERKOPFABDICHTUNG OBEM
O-RINGTRAGER M. DICHTLIPPE "1
SK.BUNDSCHRALBE M 8X40 SW=10
SK.BUNDSCHRAUBE M BX30 SW=10
ANSCHLAGSCHRAUBE MBX21 SW=13

SK.MUTTER DINOD34-M 8
RINGSCHLOSSEL SW=32
* = NEUTEIL / NEW PART

ary

BRAKE HOSE CLAMP MARZOCCHI9S
CABLE TIE 250MM

CABLE TIE 200MM

BOTTOM TRIPPLE CLAMP 16MM/S0MM
FORK TUBE L=244 b

SPACER BUSHING &XTOXS SX.MXC
HANDLEBAR CLAMP 95

HH SCREW MZ0X1,5

WASHER 2TX38X3

TAPERED ROLL. BEAR. 5KF 331274
STEERING HEAD COVER

STEARING HEAD GASKET TOP
O-RING SUPPORT W SEALING LIF
HH COLLAR SCREW M BX40 Wi=10
HH COLLAR SCREW M 8X30 WSs=70
SPECIAL SCREW MEX2T WS=13
HEXAGON NUT DINGB34-M &

RING WRENCH Wi=32

X = MACH BEDARF f AS REQUIRED

-
-h””.ﬁ—l.-l-l.l“-_l_luu...l.._n

1

b N S

—




FORK LEGS WHITE POWER

m 95:503.01.1 GABELBEINE WHITE POWER 125 '99
I T e s FIG  TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION Qry
REBCUND DAMPING RIGHT COMPRESS DAMPING LEFT 1 583.01.408.000 VERSCHLUSSKAPPE KPLLORUCKSTUFE  SCREW CAP CPL.COMPRESS DAMPING 1

2 583.01.409.000 VERSCHLUSSKAPPE KPL. 2UGSTUFE SCREW CAP CPL. REBOUND DAMPING 1
ﬁ i 3 0770 400020 O-RING 40,00%2,00 O-RING 40,00%2.00 2
3 _ : ﬁ 5  583.01.414.000 DICHTUNGSSATZ M. GLETBOCHSEN GASKET SET WITH SLIDING BLISH 2
%. ' w’;‘-‘;g 6  583.01.423.000 FEDERTELLER MIT SCHLITZ SPRING RETAINER WITH SLOT 2
P = 8 583.01.415.000 REF. SATZ WELLENDICHTRINGE REPAIR KIT SHAFT SEAL RINGS 2
g 16" 582.01.429.000 SPRENGRING D=50MM CIRCLIP D=50/MM 2
- 22 547.01.003.000 GABELHOLM D=50MM/L=668MM '98  FORK TUBE D=SOMM/L=668MM ‘98 2
24 583.01.419.000 SCHEIBE 32K45X2 WASHER 32X45X2 2
30 547.01.021.038 FEDER 3.8 N/MM SPRING 3,8 N/MM X
30 547.01.021.040 FEDER 4.0 N/MM SPRING 4.0 N/AMM 2
30 547.01.021.042 FEDER 4,2 N/MM SPRING 4,2 NVAM 2
30 547.01.021.044 FEDER 4.4 N/MM SPRING 4.4 /MM X
32 - 547.01.016.000 RING 35X41 5%2.5 RING 35X417,5X2,5 2
34 547.01.022,000 BUCHSE 44, 5X35%80 BUSHING 44, 5X35X80 2
; 35 547.01.018.000 GLEITBUCHSE HYDRO-STOF L=73.5 SLIDING BUSH HYDRO-STOP {=73.5 2
¢ 36 547.01.004.000 AUSSEMROHR L=439MM OUTER TUBE L=439MM 2
I 38 547.01.006.000 GABELFAUST LI, EXTREME MB 98 AXLE CLAMP L/S EXTREME M8 98 1
| 40 547.01.007.000 GABELFAUST RE. EXTREME M3 ‘98 AXLE CLAMP RfS EXTREME M8 98 1
41 0015 080253 Sk BUNDSCHRAUBE M 8X25 SW=10  HH COLLAR SCREW M 8X25 W5=10 4
i 47 DS O3 ¥ BUMDSCHRALIRE M BX20  SW=10 MHHE COLLAR SCREW M BXN20 We=T0) 2
: f 43 545.01.081.000 DICHTRING 8X12%1.5 SEAL RING BX12X1,5 2
g L 44  583.01.006.050 KLEMMPLATTE 13,5%42.5 CLAMPING PLATE 13,5%42,5 2
5 70 306007 GABELO SAES 5 LITER FORK OIL SAE5 5 LITER 1
32
w5 9
=1 .
Y |
H ek
E
5y ; = .
¢ aa* laz
- . 41’.
69-503.01.1 44" 442 * = NEUTEIL / NEW PART X = NACH BEDARF / AS REQUIRED




m GABELBEINE MARZOCCHI FORK LEGS MARZOCCHI 125/200 ‘99
ZUGSTUFE / RECHTS DRUCKSTUFE / LINKS FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION arty
REBOURND DAMPING B/S COMPRESS DAMPING L/'S 2 TI0MG4R VERSCHLUSSKAPPE KPL. LINKS .C*  SCREW CAP CPL. L/S .C" 1

1 50(#) 3 7701165/R VERSCHLUSSKAPPE KPL. RECHTS"R®  SCREW CAP CPL R/S R 1
5=1 4 7850246 FEDERKIT 4,0 N/MM SPRING KIT 4.0 N/MM 2
E ]:-_*‘4-1 4 7850247 FEDERKIT 4,2 N/MM SPRING KiT 4,2 N/MM X

# R 4 7850248 FEDERKIT 4,5 N/MM SPRING KIT 4,5 N/MM X
= = i 4  7E50249 FEDERKIT 4.8 N/MM SPRING KIT 4,8 N/MM X
] o 3 ] 5  7850208AR LINSENSCHRAUBE M4X6 LENTIL HEAD SCREW M4X6 2
210 o a0 10 7521119KM KONTERMUTTER LOCK NUT 2
; ¥ | * 11 7536071  FEDERHOLSE SPRING GLIDE CUP 4
i i 15 7507437 GABELHOLM D=45MM FORK TUBE D=45MM 2
i 16 7717033 BODENVENTIL Li.TYP 81,82,83,91 FOOT VALVE L/S TYP 81,82,83,91 1
g 17 7717035 BODENVENTIL RE. TYP 82,83,91 FOOT VALVE R/S TYPE 82,83,91 1
i T 25 7715062 KOLBEN KPL. LINKS TYP 82,8391 PISTON CPL. L/S TYPE 52,83.91 1
i L i 26 7715060 KOLBEN KPL.RE.TYP 81,82,83.91 PISTON CPLR/S TYP 81,82,81,91 1
| : 27 7523232 SEEGERRING STOP RING 2
; - 29 7532631 HYDROSTOP HYDROSTOP 2
; i L 30 7533266 STAUBMANSCHETTE DUST SEAL z
" j ) 229 31 7850618 ABSTIMMEIT ZUGSTUFE RECHTS ADJUSTMENT KIT REBOUND R/S 1
! i } 30# 32 7513239 SEEGERRING STOP RING 2
i ; i 32 313 752m197 WELLENDICHTRING 45X58X11 SEAL RING 45X58X11 2
L : ! f" 3/ 752019 SK-BUNDSCHRAUBE M 6X25 SW=10 N H COLLAR SCREW M 6X25 Ws=10 4
: i _ _i 40 7503132385 GLEITROHR LINKS DRUCKSTUFE SUIDER TUBE L/S COMPRESS 1
'; i L E ¥ 41 7503132688 GLEITROHR RECHTS ZUGSTUFE SLIDE TUBE R/S REBOUND 1
; f 1 18 43 7520256 ISK-SCHRALBE MARZOCCH AH SCREW MARZOCCH! 2
| : I | 50 7850628 RERSATZ DICHTRINGE+BOCHSEN REPAIR KIT SEALRINGS+BUSHINGS 1
" 26 ! 25 | 140
# ! i
Ly i
. - .r
| M | EIE 15 i
‘Q—TT : t A
27 - b
T T
: = = S -
# i i’g % i * #

- E i\ 0 e azh |

S4-oUa s * = MELTEL / MEW PART ¥ = MACH BEDARF / AS REQUHRED

-




* = NEUTEIL / NEW FART

X = NACH BEDARF / A3 REQUIRED

m 59-503.02.0 LENKER, ARMATUREN HANDLEBAR, CONTROLS 125/200 ‘99
' FIG TEILNR/PARTWNR BEZEICHNUNG DESCRIPTION aTY
1 502.02.001.000 ALL-LEMEER ‘oh ALLU-HANDLEBAR g 1

3 50202010000 DISTAMZBUCHSE 22%(28X22 PVC SPACER BUSHING 22X28X22PVC X

4 570,13.072.000 KABELHALTER 12MiM 0210 WIRING HOLDER T2MM D270 1

5 503,11.074.000 MOTORABSTELLENOPF CEV EMCGINE STOP SWITCH CEV 1

EGS ALSTRALIEM £G5S AUSTRALIA

&  503.11.074.050 SCHELLE FUR MOTORABSTELLKNOPE CLAMP ENGINE STOP SWITCH 1

7 0885 0dni1hs3 LINSENSCHRALIBE DINT985-M 4X15 FLAT HEAD SCREW DINTS85-/ 4X15 2
10 503.02.010.000 GASDREHGRIFF KPL, DOMING a7 THROTTLE TWAST GRIP CPL, 97 1
11 502.02.002.000 DREHGRIFFLBERZUG DOMING SCHW., TWIST GRIP {II\";EH DOMING BLACKE 1
12 503.02. 020,000 SCHUTZEAFPPE DOMENG R PROTECTION COVER 97 1
14 503,02.091.000 GASSEIL 250-380 DOMMMNO/EEIHIN THROTTLE CABLE 250-380 DOMING 1
15 503.71.085.000 KURZSCHLUSSCHALTER a7 SHORT CHRCLTT BUTTON 97 1
17 502.02.052.000 FESTGRIFF DOMIMO SCHWARZ '95 FIXED GRIP DOMING BLACK 95 i
18 440.11.276.200 KABELBAND 200 X SMMM TS50 R/SF CABLE TIE 200 X SMM T50 R/SF 1
A0 508.02.030.000 GEBERZYLIMDER KPL. 125-200 08 AASTER O¥L CLUTCH 12520038 1
31 503.02.031.000 KUPPLUMOSHEREL KPL. 125-200"98 CLUTCH LEVER TP 1259-208 98 1
32 503.02.032.000 REPSATZ HGLBE!':I KUF HYDR. 98 REPSATZ PISTON CLUTHYDR. 95 1
33 503.02.033.000 DECKEL FLR HYDR, KUPPLUNG 98 COVER FOR HYDR, CLUTCH 98 1
34 503.02.034.000 GUMMIBALG FUR RESERVOIR ‘98 RUBBER FOR RESERVOIR 98 1
35 50302035000 BLATTFEDER Fl:'R HEBEL ‘ag SPRING PLATE FOR LEVER ™98 1
3e  503.02.036.000 OL FUR HYDR KUPPLUN 50ML 98 OIL FOR HYDR. CLUTCH 500ML ‘98 1
37 503.02.037.000 SCHUTZKAPPE FOR HEBELGELENK 98 PROTECT.CAP FOR LEVER PERCH™E 1
3B S03.02.038.000 HEBELSCHRAUBE KPL, 125-200 98 LEVER SCREW CPL, 125-200 98 1
. 39*  503.02.030.050 KLEMMSCHELLE MIT SPANNSTIFT CLAMP WITH PIN 1
40 50312042000 SFIEGELI-EAL'IEHUHE Ll MI0KT, 25 MIRROE CLAMP L/S AMI0XT, 25 x
42 580.12.040.000 RUCKBLICKSPIEGEL LINKS REAR MIRROIR L/S ¥
— 580,12 140.000 ROCKBLICKSPIEGEL RECHTS REAR MIRROR RS X
44 0965 40123 SEMNKSCHRALIBE DINOSGES-M dX12 FLAT HEAD SCREW DING9&S-M 4X12 Z
45 (984 020063 _ IYLSCHRALBE Di79B4-M IX 6 AH SCREW DINTIE4-M IX & 1°
63 50332063000 LEMTUNGSKIT FOR HYDR.KUPPL."98 FIPE KiIT FOR HYDR, CLUTCH 98 1

ll_,..-l-




m EITREN: HANDBREMSZYLINDER HAND BRAKE CYLINDER 125-380 '99
FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION QTyY
1 502.93.001.044 HAMDBREMSZYLINDER BREMBO'94 HANDERAKE CYLINDER BREMBD "G94 1
D=1 1840 D=7 T840
9 502.13.012.000 DECKEL KPL. COVER CPL. 1
19 502.13.050.000 REFARATUR-SATZ KOLBEM 11MM REFPAIR KIT BIETON 718140 1
BREMBO ‘15 11 544.13.041.000 SCHELLE BREMBO CLAMP BREMBO 1
i 12 OIS Oe0253 SK.AUMDSCHRALUBE M X225 SW=R HH COLLAR SCREW M 8X25 W= 2
15 - 502.13.015.000 HEBELSCHRALIEE HF'LI. LEVER SCREW CPRL 1
16 05 II}EI::I“IE]1L SEMESCHREALUBE D MOSER-M 5X16 FLAT HEAD SCREW DUND2EA-A 5XTE 2
20 502 13020000 HANDEREMSHEBEL LOSE BREMBO 94 HAMD BRAKE LEVER LOWISE BREM 94 1
Y 802.13.021.000 STELLYCHEALUBE KPL. ADUUSTING SCREW CFL 1
23 502.13.023.000 SCHUTIKAPPE BREMBO 94 PROTECTION CAP BREMBO G 1
25 5B0.12.040.150 KLEMMSCHELLE FUR SPIEGEL o CLAMP FOR MIRROW G4 1
BD 30054 BREMSFLOSSICKET DOT 5.1 BRAKE FLLND DOT 5.7 1

* = MELTEIL / NEVY PART

¥ = NACH BEDARF / AS REQUIRED




99-503.03.0

RAHMEN, AUSLEGER

FRAME, SUB FRAME

125/200 99

59-503.03.0)

FIG

TEILNR/PARTNR

503.03.001.000
503.03.001.100

503.03.002.000
503.03.013.000
523.03 {:119:!0
B0 0 020,000
546.03.013.000
Sd6. 10,052 .000
545, 10.052.000
565 _30.079 000
546 06004000
544 03135000
361.51.021.000
521.03.083.100
ge25 00s0d7

0015 QRO3A3

740.03,021,000
523 03,053,000
543,10,086.000
543 10.086. 100
42007 049000
360.03.074,000
0015 080303

54603 040.100/90
46,09 140 100,/90

546.03.044,000
546.03.041,000
0125 100003
0084 032253
503.03.089.000
550,07 016001
546.07.061,000
546.13.038.150
0158 080203
545.03.073.000
440.11.076.200
oS 080253

* = NEUTEIL 5 NEW PART

BEZEICHNUNG
RAHMEMN 125-200 SX.MXC EXC '98
OHNE SCHLOSSKORPER

RAHMEN 125-200 ECS ‘g

MIT SCHLOSSKORPER

ALUSLEGER KPLALL 125-380 98
MOTORSTREBE 125 “O8
MOTORSTREBE 200 ‘08
GUMMIPUFFER FUR TANK ‘9
MOTORTRAGSCHRE. M10X105-10.9
KETTENRADSCHRAUBE-ISK A BX20
KETTENRADSCHRALUBE-ISK M 8229
BUNDSCHRALBE MBX42-10.9
VERSCHLUISSKAPPE 37 MM
VERSCHLUSSPFROPFEN SFL10
VERSCHLUSSFRROPFEN
KETTENROLLE D=35MM 125-380 99
RILLENKUGELLAGER 608 2RS C3
SK.BUNDSCHRALIBE M 8X35 SwW=10
BOCHSE B X 12X 65

KETTEMROLLE D=30MM 125-380 99
STOVERFLANSCHMUTTER MB
SS.MUTTER M0 CU SW=14
SCHUTZKAPPE
SCHNORR-SICHERUWMNGSSCHEIBE MM
SK.BUNDSCHRALBE M 8X30 SW=10
FLUSSRASTE LINKS SILBER  “o8
FUSSRASTE RECHTS SILBER 98
BOLZEN FUR FUSSRASTER 9.8 X 50
FUSSRASTENFEDER LINKS & RECHTS
UNTERLEGSCHENE DINO125-A10 5
SPLINT DIMOO94-3,2X25 STAHL
WINKELSTOCK a7
SCHLAUCH 7X10 PER METER
KETTEMRITZELABDEC KUNG

BOCHSE 6,5%8X11

SK BUNDSCHRALBE M 5320 Sw=8
BUNDBOCHSE 5 X 10 X & ALU
KABELBAND 2008M
SK.BUNDSCHRALBE M 6525 SwW=8

DESCRIPTION

FRAME 125-200 5K MXC EXL 98
WITHOUT LOCK BODY

FRAME 125-200 EGS e

WITH LOCK BODY

LERAME CPLALL 125-380 ™8
REINFORCING BRACKET 125 498
REINFORCING BRACKET 200 98
RUBBER BUFFER FOR TANK 58
ENGINE BRAC SCREW MIOXT105-10.%
SPROCKET SCREW-AH M BX20
SPROCKET SCREW-AH M BX26
SPECIAL SCREW MEX42-10.9

FLUIG 37 MM

PLASTIC CAP SFLTO

PLLIG

CHAIN ROLL D=358M 125 380 ‘94
CROCVED BALL BEAR. a0@ 2R5 C3
HE COLLAR SCREW M BX35 Wi=1D
BUSHING BX T2 X85

CHAIN 2001 D=3080 125-380 ‘09
SELF LOCKING NUT AME

SELF LOCKING NUT M CL We=14
PLASTIC CAP

COCE WASHER BMAS

HH COLEAR SCREW M BX310 WiS=180
FOOT PED L 7S SILVER g

FOOT PED RIS SILVER bl

BOLT FOR FOOTREST 9.8 X 50
FOOTREST SPRING LSS & R/S
WASHER DINOT25-AT0,5

FiN DINOOS4-3,2X25 STEEL

ANGEL PECE o
PVC-HOSE 7X10 PER METER
SEROCKET COVER

BUSHING 6,5%8X11

HH COLLAR SCREW M 5X20  W5S=8
COLLAR BUSHING 5 X 10X 6 ALL
CABLE TiE 2000

HH COLLAR SCREW M 6X25 Wi=8

X = NACH BEDARF f AS RECUHRED

= ok b e b om Bl omb bl Pod Pud Pl sk sk sk Pud ook ok i =3 B ok o =3 R =t P L B R B B bad Pt =s

aTy

1




m 99-503.03.1] SEITEN- UND MITTELSTANDER SIDE- AND CENTER STANL 125-380 ‘99
FIG TEILNR/PARTMR BEZEICHNUNG DESCRIPTION aTy

16  503.03.016.000 MITTELSTANDER L=438MM 2TAKT'S8  CENTERSTAND L=438MM 25TROKEDE 1

17 503.03.017.000 ANSCHLAGELECH MITTELSTANDER'98  BRACKET FOR CENTER STAND 98 1

21 503.03.023.060 SCHRAUBE M8 SEITENST. EXC ‘OB SCREW MG SIDE STAND EXC 98 1

23 503.03.023.000 SEITENSTANDER L=377MM ‘08 SIDE STAND L=377MM 98 1

24 503.03.023.052 BOLZEN STANDERFEDER M5 EXC'SB  BOLT SIDE STSPRING M5 EXC'98 1

— EXC 26  503.03.026.000 STANDERKONSOLE KPL, 125-380'98 SIDE ST.BRACKET CPL.126-380r98 1
27 546.03.027.000 FEDERLASCHE %0 SPRING HANGER 90 1

79.  503.03.025.000 GUMMI FOR SEITENSTANDER 98 RUBBER FOR SIDE STAND 98 1

30 503.03.024.000 STANDERFEDER 125-380 EXC  '98 SIDESTAND SPRING 125-380EXC'98 1

29 31 100.03.021.000 STAMDERFEDER KURZ STAND SPRING SHORT 2

32°  503.03.018.000 GUMMI FDR MITTELSTANDER  "99 RUBBER FOR CENTER STAND 99 1

59  584.29.059.000 LOCTITE 648 GRON 20ML LOCTITE 648 GREEN 20ML 1

60 6899 785 LOCTITE 242 BLAU 6CCM LOCTITE 242 BLUE 6CCM 1

70 583.03.070.000 ANSCHLAGGUMMI MS STOP RUBBER M3 1

7 (934 080003 SK.MUTTER DING934-M 8 HEXAGON NUT DINOS24-M 8 1

72 0015 080403 $K BUNDSCHRALIBE M EX40 SW=10  HH COLLAR SCREW M BX40 WS=10 1

86 - 543.10.086.000 STOVERFLANSCHMUTTER M8 SELF LOCKING NUT M8 1(2)

99-503.03.1

T

g -

* = MEUTEIL / NEW PART

¥ = MACH BEDARF £ AS RECUIRED




99-503.04.2

99-503.04.2] SCHWINGARM, KETTENSCHUTZ SWINGARM, CHAIN GUARD  125-380 '99
FIG TEILMR/PARTNR  BEZEICHMUNG DESCRIPTION QTy
14 546.03.014.000 SCHWINGARMBOLZEN 15X250 SWINGARM BOLT 15X250 1
15 546.03.015.000 STOPPMUTTER M14X1 5 SW=19 SELF LOCEING NUT M14X1.5 W5=19 1
30" 503.04.030.144 SCHWINGARM KPLPDS 135-380 99 SWINGARM CPLPDS 725-380 99 1
313 0010050903 CEW FURCHSCHRAUBE M 5,010 SPECIAL SCREW M 50070 2
10 34 546.11.076.100 HALTESCHELLE FOR BREMSSCHL.'96 RETAIN.CLAMP FOR BRAKE HOSE™96 2
] 40 546.03.087.000 LAGERHOLSE 45 X 20 X 48 BEARING SLEEVE 75 X 20°X 48 2
40,41,42,43,44, 41  546.03.097.000 NADELHULSE HK 2016 MNEEDLE BUSH HK 2016 4
50,73,78,79 42  546.03.036.000 AMLAUFSCHEIBE 22,2X31,7X1 STOP DISK 22,2X31.7X1 4
43 0760 263270 WELLENDICHTRIMNG 25X3 267 SHAFT SEAL RING 25X3247 &
dd  Bda.03.050.000 TASSE FOR WELLENDICHTR. 15X25X9 BUCKET FSHAFTSEALRING TEX25X0 4
50% 50304 0%0.044 SCHWENKLAGER+BUCHSEN PDS 99 HEMA FOMINT +BUSHES PO 99 1
66 54607066100 KETTENFOHRUNG HINTEN a4 CHAIN GUIDE REAR 2 1
BE  5dE.07.000.100 HALTEBLECH RETAINING PLATE 1
= I 4 ) T SK.BUMDSCHRALBE M 816  5W=8 HH COLLAR SCREW M 6X16  W5=8 1
71 0015 060503 SK.BUNDSCHRALBE M &X50 SW=a HH COLLAR SCREW M 6X50 Ws=8 1)
f2 0 0NS OeD553 SK.BUNDSCHRALIBE M 8X55 SW=8 A COLLAR SCREW A 6X55 WS=2 1
73 503.04 066000 KETTEMGLEITSCHUTZ a7 CHAIN GUARD a7 . i
78 0009 050103 GEW.FURCHSCHRAUBE M 5,0010 SPECIAL SCREW M 5.0X70 2
79 72230.079.000 STUTZSCHALE EUCKET 2
85  503.04.060.000 KETTEMSCHUTZ KLEIN EXC 97 CHAIN GUARD EXC 97 1
86  546.07.460.000 KETTENSCHUTZ GROSS ECS CHAIN GUARD LARGE £GS 1
87 200.12.062.065 HOHLMIET 2-TLG. HOLLOW RIVET TWO PARTS 2
90 (0985 06003 $S.MUTTER DING9E5-M 6 SELFLOCK, NUT DINDOES-M & 1
31 0021 080003 SCHEBE DINSOH1-A 6,4 WASHLER DINSET-A 6,4 1
g7 0010 050103 GEW FURCHSCHRAURBE M 5.0%10 SPECIAL SCREW M 5,0X10 2
5B 0021 050003 SCHEIBE DMS02T-A 5,3 WASHER DINDD27-A 5.3 2

* = MELITEIL # MEW PART

¥ = MACH BEDARF /A5 RECHHRED




FUSSBREMSBETATIGUNG REAR BRAKE CONTROL 125-380 '99
FIG TEILNR/PARTMR BEZEICHNUNG DESCRIPTION aTy
@ 1 0015080603 SK_BUNDSCHRAUBE M 8X60 SW=10  HH COLLAR SCREW M 8X60 W3=10 1
02 546.03.060.144 FUSSBREMSHEBEL KPL,  250°9 FOOT BRAKE LEVER CPL.  250'91 1
@ 60 3 0472 022100 SICHERUNGSRING DIND472-22X1 CIRCLIP DINO4T2-22X1 1
— 4 0625 006087 RILEENKUGELLAGER 608 2RS C3 GROOVED BALL BEAR. 608 285 C3 2
52 653G 5 543.10.086.000 STOVERFLANSCHMUTTER M8 SELF LOCKING NUT M8 1
2l 6 120.11.016.000 SCHEIBE 6 X 12X 3 WASHER 6 X 12 X 3 1
266 7 0934 060003 SKMUTTER DINOZ34-M 6 HEXAGON NUT DINGS34-M 6 1
8 0933 080353 SK.SCHRAUBE DINO933-M 6X35 HH SCREW DINO933-M 6435 1
R 9 0125080003 LUNTERLECSCHEIRE DINGA25-A B4 WASHER DING125-A 8.4 1
62 10 546.03.062.000 ROCKZUGFEDER FOR BREMSHEREL RETURN SPRING FOR BRAKE LEVER 1
\ 12 546.03.069.000 GELENKKOPF M6 FUBBREMSHEBEL SWIVEL HEAD M6 FOOT BRAKELEVER 1
14 (0934 060003 SKMUTTER DINQS34-M & HEXAGON NUT DINC934-M 6 1
-‘35 £66 15 546.03.068.000 DRUCKSTANGE ALU 250 ‘90 PRESSURE ROD ALY 250 90 -
16°  546.03.060.150 AUFTRITT FOR BREMSHEREL STEP PLATE FOR BRAKE LEVER 1
17 0933 050163 SK.SCHRALIBE DINO933-M 5X16 HH SCREW DINOS33-M 5X16 1
18 0985 050003 SS.MUTTER DINOSES-M 5 SELF LOCKING NUT DINO9SS-M 5 1
20 545.13.101.044 HAUPTBREMSZYLINDER ‘B9 MAIN BRAKE CYLINDER 89 1
24 545.13.150,000 REPARATUR SATZ KOLBEN 13MM REPAIR KIT PISTON 130M 1
30 546.13.038.000 BREMSZYLINDERSCHUTZ 250 '90 BRAKE CYLIND. PROTECTOR 25090 1
d 31 440.11.076.200 KABELBAND 200MM CABLE TIE 200MM 1
@ Fiv go 32 0015080203 SK.BUNDSCHRAUBE M 6X20 SW=B MW COLLAR SCREW M 6X20 WS=8 2
pr? 1 33 0015 060253 SKEUNDSCHRAUBE M 6X25 SW=8  MH COLLAR SCREW M 6X25 WS=8 1
5 34 0015 050203 SK.BUNDSCHRAUBE M 5X20 SW=8  HH COLLAR SCREW M 5X20 Ws=8 1
pﬂ‘ 35 502.33.041.000 NORDLOCK SCHEIBEN M6 (PAAR) PAIR OF WASHERS M6 NORDLOCK 1
\/ 36 502.35.033.300 KLIPS-MUTTERNHALTER M6 KP142 SNAP-NUT HOLDER M6 KP142 2
I 580,11.039.000 DISTANZBOCHSE 65X B X 7 SPACER BUSHING 6,5 X 8 X 7 2
#20.13.026.000 CU-CHCHTRING DENTS03-10X16X1.5 CLU-SEAL RING DINTGO3-10X16X1.5 1
420.13.226.000 CU-DICHTRING DIN7603-10X16X1 CU-SEAL RING DINTE03-10X16X1 1
51 502.13.025.000 HOHLSCHRAUBE M10X1X19 HOLLOW SCREW M70X1X19 1
52 503.11.051.100 BREMSLICHTSCHALTER HINTEN 98 BRAKE LIGHT SWITCH REAR  '98 1
‘74 60 545.13.030.044 BREMSFLUSSICKEITSRESERVIOR 89 BRAKE FLUID RESERVOIR ‘89 1
- 5 62 SBOO7.016.1(H SCHLAUCH FUR RESERVOIR 6X1,5 HOSE FOR RESERVOIR 6X1,5 04
ﬁ' 63 0014 060103 SK.BUNDSCHRAUBE M eX10  S5W=B HH COLLAR SCREW M X710 W5S=8 1
% . 66 580.07.017.000 YDNAC KLAMMER 10107 (SMAM) YONAC CLAMP 10107 (3MA) 2
165 2,3,4,6,7,8, 80 306054 BREMSFLUSSIGKEIT BOT 5.1 BRAKE FLUID DOT 5.1 1
mEEan 16,17,18;
* u NEUTEIL / NEW PART X = NACH BEDARF / AS REQUIRED




m 99-503.04.0/ FEDERBEIN WHITE POWER SHOCK ABSORBER WP 125/200 99

FIG TEILNR/PARTME  BEZEICHNUNG DESCRIPTION QTyY

8 0015 120656 SK BUMDSCHRAUBE MI2X55 SW=13  HM COLLAR SCREW M72X55 WS=13 2

100 12181711 MONOSHOCK WP PDS 125 5% 99 MONOQSHOCK WP FDS 125 5X 99 1

8 125 SX 125 5X
10 12181132 MONOSHOCK WP PDS 125/200EXC'99  MONOSHOCK WP PDS 125/200EXC99 1
125 EXC/EGS, 200 MXC/EXC/EGS 125 EXC/EGS, 200 MXC/EXC/EGS

1M1° 91210008 FEDER PDS1-250 SPRING PDST-250 1

1°  #121.0010 FECER PD52-250 SPRING PD52-250 1

1 #121.0019 FEDER PDS3-250 SPRING PD53-250 X

18 503.04.018.000 GEWINDEBUCHSE M12 PDS ‘98 BUSHING M12 PDS ‘98 1

FEDER / SPRING 20 S0M8.01515% BCHSE+LAGER KPL. PDS 12MM '99 BLSH+BEARINGS CPL. PDS 120M5S 1

, I0° R120.04 REFPSATZ. DICHTRINGE DS 99 REPRIT GASKET RINGS PDS 99 1
walch / soft PDS1
PDS2
hart / hard PDS3

30 11

99-503.04.0: * = NEUTEIL / NEW PART % = NACH BEDARE / AS REQUIRED



— I
m 99-503.05.2 AUSPUFF EXHAUST PIPE 125/200 ‘99
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION Qry
7 503.05.008.000 AUSPUFF EINWAND..NICKEL 12598 EXHAUST PIPE NICKEL 12598 1
125 S¥ EXC 125 SK.EXC
7 523.05.008.000 AUSPUFF EINWAMD NICKEL 20008 EXHAUST PIPE NICKEL 20098 1
200 MC EXC 200 MXC EXC
7 503.05009.000  AUSPUFF DWNICKEL KTM503* 98  EXMAUST PIPE NI KTM503° 98 1
125 EGS 128 EGS
7 523.05.009.000 AUSPUFF DW.NICKEL KTM523= 98 EXMAUST PIPE I KTM523* 98 1
200 EGS 200 EGS
8 B3 05076000 ZUGFEDER L=558AM OSEN BEWEGLICH  TENSION SPRING [=55A1M 2
B 70 380012 O=RING 38,001 20 VITON O-RING F800XT 20 WITOMN 1
125 125
g 0770 420015 OH-RING 42 001 50 WVITOM C-RING 420007, 50 WITOMN 1
N 200 iy
10 546050505000 GUMMIMUFFE D=21/23MMM 03 RUBBFR S1EEVE D=2TMM 234484 53 1
11 54605157000 SILIKON-MUFFE D=25/27 MM SEICON SLEEVE D=2%/3FAM 1
12 50306042000 SCHWINGELEMENT FLUR AUSHUIFF 98 LIINGELEMENT FOR EX PIPE 98 2
13 . 0014 Oed153 SK.BUMDSCHRALIBE M 6X15  SWe=SH HH COLLAR SCREW M &X715  Wi=8 2
14 14 el103 SEBUNDSCHEALBE MaX10  SwW=B HHY COLLAR SCREW M aX10  Wio=3 P
. | _ 16 546,03 (38, 100 MEHRBEREICHSBLECHMUTTER ME RANGE CHANGE METAL NUT AMe F)
12 ' 7} 5 17 503.05.001.000 AUSPUFFDROSSEL 125 EGS  '98 THROTTLE EXHAUST 725 EGS 98 1
13, ‘-F; wld /'ll ‘-?{.'-::A_ 18 18 52305007000 AUSPUFFDROSSEL 200 BEGS 98 THROTTLE EXHALST 200 EGS "398 1
t =
a o
16
98-503,05.2 ~ w NEUTEIL / NEW PART ¥ = MACH BEDARF / AS REQUIRED




* = NEUTEIL / NEW PART -

X m MACH BEDARF # AS RECHLIRED

Ko oo ENDDAMPFER SILENCER 125 '99
FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION QTy
1 503.05.079.000 ENDDAMPFER 125 SX 98 EXHAUST SILENCER 1255% 98
3 S03.05.081.000 ENDDAMPFER 125 EXC 98 EXHAUST SILENCER 125 EXC ‘98 1
1 «KTM COMPETITION® KT COMPETITION* ‘
4 503,05.082.000 ENDDAMPFER 125 EXC LISA  '98 EX SIENCER 125 EXC LUSA 98 1
MIT SPARK ARRESTOR WITH SPARK ARRESTOR
5 503.05.083.000 ENDDAMPFER 125 G5 98 EXHAUST SILENCER 125 ECS '98 1
KTM EGS2™ ~KTM EGS2”
8§ 000905003 GEW FURCHSCHRALBE M 5,010 SPECIAL SCREW M 5,0X70 4
9 0011 481030 BLINDMIETE 4,8X10,3 ALU RIVET 4.8X10.3 ALY 4
10 0015 080303 SIBUNDSCHRAUBE M 6X30  5W=8 HH COLLAR SCREW M EX30 WS=8 ()
11 546.05.069.000 BOCHSE 7 5X12X28X78 96 BUSHING 7,5X12X28%7.8 ‘98 2(4)
12 546.05.068.000 DAMPFUNGSELEMENT SCHWARZ EXHAUST BRACKET RUBBER BLACK  1(2)
13 546.03.048.100 MEHRBEREICHSBLECHMUTTER M& RANGE CHANGE METAL NUT Mé 102}
14 (137 060000 FEDERSCHEIBE DIND137-B 6 SPRING WASHER DINDI37-8 6 1(2)
16 546.05.379.54% ENDDAMPFERENDKAPPE KUNSTSTOFF  SILENCER CAP PLASTIC 2
16 54705179070 ENDDAMPFERENDKAPPE ALL SILENCER END CAP ALU X
17 546.05.379.028 DICHTRING VITON D=28MM SEAL RING WTON D=28MM 2
18 - 546.05.079.047 SCHEIBE D=28MM WASHER D=28 MM 1
19 (0471 280151 SICHERUNGCSRING DINO471-28X1,5 CIRCLIP DINOGTT-28X1,5 NIROD 1
30 0910 100003 VERSCHL.SCHR. DINOS10-MIY PLUG DINOSTO-ATOXT 1
31 580.38.032.010 CU-DICHTRING DIN7E03-10X14X1 CU-SEAL RING DINFE03-T0X14X1 1
38 S580.05.078.120 GLASFASERGARN 120 GRAMM STUFFING YARN 120 GRAMM 1
125 ECS HINTEN 125 EGS BEHIND
580.05.078.190 GLASFASERGARN 190 GRAMM STUFFING YARN 190 GRAMM 1
125 EGS VORNE 125 EGS FRONT
40  580.05.079.056 GLASFASERGARM LOSE 300 GRAMM STUFFING YARN LOOSE 300 GRAMM 1
125 SK/EXC 125 SXFEXC
41 580.05.078.340 GLASFASERGARN 340 GRAMM STUFFING YARN 340 GRAMM 1
125 EXC LSA 125 EXC USA




m 99523.05.0 ENDDAMPFER SILENCER 200 '99
FIG  TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION Qamy
3 523.05.081.000 ENDDAMPFER 200/250/300 EXC ‘98 EX SILENCER 200/250/300 EXC'98 1
«KTh COMPETITION™ KTM COMPETITION"
4 523.05.082.000 ENDDAM. 200/250/300 MXCEXC'OE  EXSIL 200/250/300 MXC,EXC'98 1
MIT SPARK ARRESTOR WITH SPARK ARRESTOR
5§ 523.05.083.000 ENDDAMPFER 200/250/300 EGS 98 EX SILENCER 200/ 250300 EC5'98 1
KTM EGS1* KTM EGST
8 0009 050703 GEW.FURCHSCHRALIBE M 5.0X10 SPECIAL SCREW M 5.0X70 4
g 0011 481030 BLINDNIETE 4.8X10,3 ALU RIVET 4,8X70,3 ALL 4
0 0015 060303 SK.BUNDSCHRALBE M 6630 SW=8 HH COLLAR SCREW M 6X30  W5=8 2
11, 546.05.069.000 BOCHSE 75%12628%7.8 ‘96 BUSHING 7.5X12X28X7.8 9% 4
12 546.05.068.000 DAMPFUNGSELEMENT SCHWARZ EXHAUST BRACKET RUBEBER BLACK 2
13 546.03.048.100 - MEHRBEREICHSBLECHMUTTER M& RANGE CHANGE METAL NUT M& 2
14 0137 060000 FEDERSCHEIBE DINO137-B & . SPRING WASHER DIND137-B 6 2
16 546.05.379.549 ENDDAMPFERENDKAPPE KUNSTSTORF  SILENCER CAP PLASTIC 2
16 547.05.179.070 ENDDAMPFERENDKAPPE ALU SILENCER END CAP ALU X
17 546.05.379.028 DICHTRING VITON D=28MM SEAL RING VITON D=28MM 2
18 546.05.079.047 SCHEIBE D=28MM WASHER D=28 MM 1
19 0471 280151 SICHERUNGSRING DINO471-28X1.5 CIRCLIP DINDY71-28X1,5 NIRO 1
30 0990 100003 VERSCHL SCHR. DINO310-M10X1 PLUG DINDS10-AMTOX1 1
11 5B038.032.010 CU-DICHTRING DIN7&03-10X14X1 CL-5EAL RING DINTE03-10X74X1 1
38 580.05.078.120 GLASFASERGARN 120 GRAMM STUFFING YARN 720 GRAMM 1
200/ 250/300/380 EGS HINTEN 200/ 250/ 300/ 380 EGS BEHIND
41 580.05.078.340 GLASFASERGARN 340 GRAMM STUFFING YARN 340 GRAMM 1
200/250/300/380 MXC,EXCUSAEGS 200/250/300/ 380 MEC, EXCUSAECGS
42 580.05.078.410 GLASFASERGARN 410 GRAMM STUFFING YARN 410 GRAMM 1
200/250/300/380 EXC ELRCPA 200/ 2504300/ 380 EXC EUROPE
99-523.05.0 * = MEUTEIL / NEW PART X = NACH BEDARF / A5 REQUIRED




LUFTFILTERKASTEN AIR FILTER BOX 125-380 '99
FIG TEILMR/PARTNR  BEZEICHMNUNG DESCRIPTION Qny
1 503.06.001.051 FILTERWAND KPL. 125-380 98 FILTER WALL CPL. 125-380 98 |
503.06.003.044 FILTERKASTENDECKEL KPL. 2T *98 FILTER BOX COVER CPL. ‘98
MIT SCHMELLVERSCHLUSS WITH QUICK RELEASE
503.06.001.052 FILTERKASTENHINTERTEIL 98 FILTER BOX PART REAR 98 1
503.06.008.044 SCHMELLIVERSCHLLSS KPL.  '28 CHIICK RELEASE CPL. a8 2
503.06.010.000 SPRITZSCHUTZ EFILTERKASTEN'98 FENDER FOR FILTER BOX 98 1
- 503.06.012.000 DROSSELKAPPE 125-380 EGS  '98 THROTTLE CAP 125-380 EGS 98 1
503.06.001.055 EINPRESSMUTTER FILTERKAST. M6 PRESS IN NUT FILTER BOX M& ®
503.06.015.000 LUFTFILTER 125-380  '98 AIR FILTER 125-380 98 1
503.06.096.000 - FITERTRAGER 125.380 ‘98 FILTER CARRIER 125-380 9B 1
503.06.017.000 FILTERHALTEBOGEL KPL, 2TAKT'98 FILTER SUPPORT CPL 2-STROKE'SS 1
503.06.018.000 FILTERTRAGERHUOLSE 125-380 “98 FILTER SUPPORT BUSH 125.380'98 1
503.06.019.000 BEFESTIGUNGSBLECH FILTERBOGEL FASTEN. DEVICE FILTER SUPPORT 1
547 06.026.000 VERGASERMANSCHETTE 125-380 98  CARBURETOR CONNECTION BOOT 98 1
510.06.027.000 SCHLAUCHBINDER 50-70MM HOSE CLAMP 50-70MM 1
0017 DE0403 SONDERSCHRALBE TE0 M 6X40 SPECIAL SCREW T60 M 6X40 2
0017 060203 SONDERSCHRAUBE TE0 M 6X20 SPECIAL SCREW T60 M 6X20 2
0009 050103 GEW.FURCHSCHRAUBE M 5.0X10 SPECIAL SCREW M 5,0X10 1
0014 060253 SK.BUNDSCHRALBE M 6X25 SW=8  HH COLLAR SCREW M 6X25 WS=8 X
0125 060063 UNTERLEGSCHEIBE DINO 25-A 6.4 WASHER DINOT25-A 6,4 2
0017 060303 SONDERSCHRAUBE TE0 M 6X30 SPECIAL SCREW T60 M 6X30 1
722.10.079.000 STOTZSCHALE BUCKET 2

* = MEUTEIL / NEW PART

¥ = NACH BEDARF f AS REQUIRED




m pos03670  TANK, SITZBANK, VERKLEIDUNG  TANK, SEAT, COVER 125-380 '99

FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION Qry

4 583.07.105.200 BENZINHAHN KPL. OFF-ON-RES FUEL COCK CPL, OFF-ON-RES 1

6 55007006200  O-RING 11X1,8 NBR 70 O-RING 11X1,8 NBR 70 1

7 310.07.107.001 PVC-SCHLAUCH 6X9 MM PER METER  PVC-HOSE 6X9 MM PER METER 0,25

8 490.07.008.044 TANKVERSCHLUSS KPL. KLEIN FILLER CAP CPL. SMALL 1

9 490.07.009.000 DICHTUNG FOR TANKVERSCHLUSS ~ GASKET FOR FILLER CAP 1

11 50307.011.000  SCHRAUBE SITZBANKBEF. ‘08 SCREW SEAT FASTENING 98 1

13 503.07.013.000 BENZINTANK KPL. 7.5 LITER 98 FUEL TANK CPL. 7.5 LITER 98 1

13 503.07.013.100 BENZINTANK KPL. 9,5 LITER 98 FUEL TANK CPL, 9.5 LITER 98 1

13 523.07.013.000 BENZINTANK KPL. 12 LITER '98 FUEL TANK CPL, 12 LITER 98 1

14 50307014000  TANKROLLE 12X26X12 ‘98 TANK ROLLER 12X26X12 98 3

16 580,07.016.001 BENZINSCHLAUCH VITON FUEL HOSE VITON 016

18" 0017 060203 SONDERSCHRAUBE T60 M 6X20 SPECIAL SCREW T60 M 6X20 2

22 51030022000  WINKELSTOCK 90 GRAD M10X1 ANGLE PIECE 90 DEGREE M10X? 1

40° 50307040200  SITZBANK 125-380 STANDARD 99  SEAT 125-380 STANDARD 99 1

41 503.08.041.000/90  SEITENVERKL. LINKS SILBER '98 SIDE COVER L/S SLVER . '98 1

—  503.08042000/00  SEITENVERKL. RECHTS SILBER ‘08 SIDE COVER R/S SHVER  *98 1

42 S0307.041.000  SITZBANKHALTEWINKEL LI/RE ‘98 SEAT BRACKET L/S-R/S 98 2

43 503.08.042.055 GUMMI FUR SEITENVERKLEIDUNG'S8  RUBBER FOR SIDE COVER  '98 2

50 503.08.050.000/04  SPOILER LINKS ORANGE  '98 SPOILER L/S ORANGE ~ '98 1

—  503.08.051.000/04  SPOILER RECHTS ORANGE ‘98 SPOILER R/S ORANGE 98 1

57 50308052000  BOCHSE FUR SPOILER 6X11X16X5 BUSH FOR SPOILER 6X11X16X5 6

53 503.08053.000  BOCHSE FUR SPOILER 6X11X16X7.5  BUSH FOR SPOILER 6X11X16X7,5 2

60 0015 060163 SKBUNDSCHRAUBE M 6X16 SW=8  HM COLLAR SCREW M 6X76 WS=8 6

&1 0015 0680203 SK.BUNDSCHRALUBE M 6X20  SW=8 HH COLLAR SCREW M 620 WS=8 2

| 62 0015080123 SK.BUNDSCHRAUBE M 6X12 SW=8  HH COLLAR SCREW M 6X72 WS=8 3

/e 63 0981550193 LLBLECHSCHR. DIN7981- 5,5X19 SHEET METSCR.DIN7981- 5,519 g

/5t e 65 50131137000  ENTLOFTUNGSSCHLAUCH 3X5X190  VENT MOSE 3X5X190 2

80 50212100100  BORDWERKZEUG 125-380 ORANGE'S?  TOOL SET 125-380 ORANGE '97 1

o P NUR FUR 93* 52338061.050  SCHLAUCHTOLLE FOR OLTANK HOSE CONNECTION FOR OLTANK X

9 % b0 @ 7/ w 12 LITER BENZINTANK 94 550.03.139.600 BLINDNIETMUTTER MBX15,5 STAHL  BLIND RIVET NUT M6X75,5 STEEL 2

| w I e Tank 95  503.35.095.000 SPOILERADAPTER 12 LI, TANK '98 SPOILER ADAPTER 12 LI. TANK'98 2

|as { 96  503.35.096.000 TANKADAPTERBUCHSE 12 LITER ‘98 TANK ADAPTER BUSH 12 LITER 98 2

%l 9. 53 g8 1 - 57 0014 060203 SK BUNDSCHRAUBE M 6X20 SW=8  HH COLLAR SCREW M 6X20 * ws=8 2

P g0 w b % 60 98*  523,38.161.000 ZUSATZTANK LINKS 125380 99 ADDITIONAL TANK L/5 125-380'99 1

. 61 | 93 i %wgy L —* 52338061.000  ZUSATZTANK RECHTS 125-380 ‘90 ADDITIONAL TANK R/S 125-380'99 1

— — 99 49138.491.044 OLTANKVERSCHLUSS OIL TANK CAP 2
99-503.07.0 * = NEUTEIL / NEW PART .= NACH BEDARF / AS REQUIRED

1G




MASKE, KOTFLUGEL

MASK, FENDERS

125/200 '99

FIG
1

TEILNR/PARTNR  BEZEICHNUNG

503.08.001.000/04
502.11.186.000
503.08.002.000
0014 060153
503.08.009.050
503.08.008.051
0014 080202
503.08.009.100
503.08.010.000/04
0014 080103
503.08.013.000/90

503.08.013.100/90

503.08.015.000
503.08.015.100
310.08.060.000
546.08.019.200
503.08.019.000
502.08.020.000
0017 060403
125 060003
0017 060203
503.08.052.100
503.08.053.100
0% De0123
05 0s0ied
450.08.216.000
£10.12.180.000

* = MEUTEIL / MEWY PART

SCHEIN MASKE ORANGE EXC/ECS'9

MASKENGUMMI UFO MARZOCCHIAS'9S MASK RUBBER UFO MARZIOCCHIS95

MASKENGUMMI UFQ D=50MM 97
SK.BUNDSCHRAUBE M 6X15  SW=B
SCHRAUBE KOTFL.STR.MEXS SW=17
MUTTER KOTFL STR. M8 SW=17
SK.BUNDSCHRAUBE M 6X20 Sw=B
KOTFLOGELSTREBE SCHWARZ 99
KOTFLOGEL VORNE ORANGE ‘99
SKBUNDSCHRAUBE M 6X10  SW=8
KOTFLOGEL HINTEN SX SILBER ‘38
126-380 SX.MXC

KOTFLOGEL HINTEN EXC SILBER'98
125-380 EXC ECS
NUMMERTAFELTRAGER 2T EXC 98
NUMMERTAFELTRAGER 2T £GS  '98
KABELTULLE D=8MM OFFEN
TACHOWELLENFUHRUNG 96
TACHOWELLENFUHRUNG 125-380 '98
DISTANZBUCHSE 7X10X7,5
SONDERSCHRAUBE TE0 M 6X40
LINTERLEGSCHEIBE DINO125-A 6,4
SOMDERSCHRAUBE TED M &X20
BOCHSE FKOTFLOGEL 6X11X20%5
BOCHSE FNUM.TRAG, 6X11X22X9.5
SK.BUNDSCHRAUBE M 6X12  SW=B
SK.BUNDSCHRAUBE M 6X16  SW=8

VERLANGERUNG FNUMMERMTAFELTR,

ROCKSTRAHLER ROT GEKLEBT
STARTNUMMERTAFEL QORANGE SX ‘99

DESCRIPTION
HLIGHT MASK ORANGE EXC/EGS'99

MASK RUBBER UFO D=50MM 57

HH COLLAR SCREW M 6X15  WS=8

SCREW FEND_BRACE MEX9 WS=17

NUR FENDER BRACE ME W5=17

HH COLLAR SCREW M 6X20  Wi=8

FENDER BRACE BLACK 99

FENDER FRONT ORANGE 99

HMH COLLAR SCREW M 6X10  WS=8

REAR FENDER 5X SILVER ‘98
125-380 SXMNC

REAR FENDER EXC SILVER 58
125-380 EXC,EGS
NUMBER PLATE CARRIER EXC 98
NUMBER PLATE CARRIER ECS 9B
RUBBER SLEEVE D=8MM OFEN
SPEEDOMETER CABLE GUIDE  '36
SPEEDO.CABLE GLNDE 125-380 98
SPACER BUSHING 7X10X7.5
SPECIAL SCREW Te0 M eX40
WASHER DINOT25-A 6,4

SPECIAL SCREW TeD M eX20 '

BUSH FOR FENDER 6X11X20X5
BUSH FNUM.PLCAR. 6X11X22X3,5
HH COLLAR SCREW M 6X72  W5=8
HH COLLAR SCREW M 6XT6  W5=8
EXTENSION FOR NUMBER PLATE
REFLECTOR SELF-ADHESIV RED
NLUMBER PLATE QORANGE 5X "33

¥ = NACH BEDARF ¢ AS RECJUIRED

== = = R P Pub Rl B B R s = b = =




99.503.08.1 DEKOR

DECAL

125-380 '99

99-503,08.1

it
16*
‘:El
204
22"
24"
26"
2g®
30
32"
4=
40*

d0=

a3

TEILMR/PARTMNR
503.08.090.100
503.08.091.300
503 08,091,400
503.08.091.500
523.08.091.300
523.08.091.400
523.08.091.600
546.08.391.300
546.08.391.400
546.08.391 600
547 .08.091.400
547.08.091.500
547.08.091.600
547.08.091.700
546.08.0891.400
546.08.091.500
546.08.091.600
£46.08.021.800
503 08,088,300

546.08.0688.100

B47.08.088.100

501.08.088.500

* = NEUTEIL &/ MEVY PART

BEZEICHNUNG

SPOHLERDEKCR KPL. 125-380 'S99
HUBRAUMDEKOR 125 5X" 99
HUBRALMDEKOR 125 EXC" 9%
HUBRAUMDEKOR 125 EGS* '99
HUBEAUMDEKDR | 200 MXC™ 99
HUBRALMDEKOR 200 EXC®
HUBRALMADEKOR 200 ECS”
HUBRAUMDEKOR 300 MXC™
HUBRALIMDEKCR 300 EXC”
HUBRALIMDEKOR 300 ECS"
HUBRALUMDEKOR 380 5¥*
HUBRAUMOEEDE 380 MXL"
HUBRALUMDEEDR 380 EXC*
HUBRALMDEROR 380 EGS"
HLERALIMBEKOR 250 5x*
HLIBRAUMDEKOR _250 MXC*
HUBRAUMDEROR 250 EXC®
HUBRAUMDEKOR 250 EGS”
CTARTHUM.FELDER SCHWART 29X '95
125 5X

STARTNUM. FELDER GRLIN SX 99
250 5%

STARTMUM. FELDER GELB 5X,EXC'99
380 5X 7 125-380 EXC ECS

STARTNUM.FELDER ROT EXC 99
125-380 EXC.ECS

9

T I-RPRET I

35::?%:5'

s
a9
59

DESCRIPTION
SPOILER DECAL CPL. 125-380 29

DISPLACEM,
DISPLACEM.
CNSPLACEM.
CHSPLACEM.
DISPLACEM.
DISPLACEM.
DISPLACEM.

DISPLACEM

DISPLACEM.

DISPLACEM
LISPLACEM

DISPLACEM.
DISPLACEM.
DISPLACEM,

DIsFLALEM

DISFLACEM.
DISPLACEM,

DECAL 125 5X* 99
CECAL (T2% EXC" 59
DECAL 125 EGS™ 99
DECAL , 200 MXC™ “a9
DECAL 200 EXC™ '99
DECAL 200 EG5™ 99
DECAL 300 MXC" 99
DECAL 300 EXC* ‘9%
DECAL 300 EQS™ 9%
DECAL 380 Sx- ™99
DECAL 380 MXC- 99
DECAL 380 EXC™ 99
DECAL [ 380 ECS" 99
DECAL 250 5X* 99
DECAL | 250 pMXC = 99
DECAL 250 EXC™ 99
DECAL 250 ECS" '35

STARTNUMEBER PLATE BLACK 5X 99

125 5X

STARTNUMEBER PLATE GREEN 5X "99

250 5X

STARTNU PLATE YELLOW ) EXC ™99
380 5X 7 125-380 EXC EGS

STARTNUMEBER PLATE RED EXC 99
125380 EXC.EGS

K= HACH BEDARF ¢ AS REQUIRED

[
s

e I R T T O e . S T T N S S Sy S SO W—




m 99-503.09.0 VORDERRAD SX FRONT WHEEL SX 125-380 ‘99
FIGC TEILNR/PARTMR BEZEICHNUNG DESCRIPTION Qry
1 54605001 544 WORDERRAD 1,6621° EXCEL Sx'ad FRONT WHEEL 76527 "EXCEL 5x'94 1

135- 380 53 125- 380 5X
2 BES.0R010 944 VWORDERRADMNABE KPL.SILBER, 5x54 FROMNT WHEEL HUE SHEVER  5X"94 1
3 S5e5.09.011.400 LAGERDISTANZROHR 17 532 2X82 BEARMG SPACER TUBE 17 SX22X82 1
4 D625 060037 RILLEMELUGELLAGER 003 258 €3 CROOVED BALL BEAR. &003 258 (3 2
& 0760 253570 WELLENMDHCHTRIMNG 25X35X7 BT5L SHAFT SEAL RING 25X35X7 BTSL 2
7 546.08.051.000 DISTANZRING 17%25X7 5 SPACER RING T7515X%7 5 1
2 B 54508051100 DISTANZBOCHSE 17X25%15 SPFACER BLISHING 17X25X15 1
1 10 10 58309071234 TPEICHE MBEN234-155 21" DI SPOKE MeX234- 158G 2T° DDE 16
11 11 58500072000 STAHLMIPPEL M5 STEEL MIPPLE ME 36
12 12 546.05.070.100 FELGE VORHME 1.6 X M~ EXCEL FRONT Rid 1.6 X 277 EXCEL 1
15 51008 100100 REIFEMHALTER WVAAY i‘.-,Ei{]":l BRI LOCK VAT (1 807) 1
17 503100080050 MUTTER FOR REIFENHALTER 96 MNUT WHEEL ROLDER G 1
P I 0 sE5.05 060 700 BREMSSCHEIBE WVORME D=260MM FRONT BRAKE DNSE D=260MA4 1
\.‘? _18 21 oo1s o663 SK.BUMDSCHRALBE M 616  SWel HH COLLAR SCREW M 6XTe  W5=8 &
| 22  5E505064 000 STOVER-FLANSCHMUTTER ME SELF LOCEING NUIT Mse &
: 47 25 55009086000 VERSCHLLSSPFROPFEN SFL13 PLLIG SFLT3 i
b 30 50309081 000 STECKACHSE VORNE L=235MM FROMNT AXLE [ =2358 M 1
32 400,32 .011.000 SKABUMDSCHEALUBE MO0 HH COLLAR SCREW MTOX20 i

99-503.09.0

* = MEUTEIL / NEWY FART

W= MACH BEDARF / AS RECUIRED

Fud




Y 77477 | VORDERRAD MXC,EXC,EGS ~ FRONT WHEEL MXC,EXC,EGS  125-380 '99

FIG TEILNR/PARTHR BEZEICHNUNG DESCRIPTION aTy
1  S80.09.001.144/90  VORDERRAD 1,621 DID 93 FRONT WHEEL 1, 6X21° DID 33 1
2 546.09.010.044/90  VORDERRADNABE KPLSILBER G593 FRONT HUB CPL. SHVER G593 1
3 546.09.011.000 LAGERDISTANZROHR 17 5X22X64 5 BEAR SPACER TUBE 17, 5X22X64.5 1
4 0625 060037 RILLENKUGELLAGER &003 25R C3 GROOVED BALL BEAR. €003 25R C3 1
5 0625 062032 RILLENKUGELLAGER 6203 2RS (3 GROOVED BALL BEAR. 6203 25R (3 1
6 0760 253570 WELLEMDICHTRING 25X35%7 BTSL SHAFT SEAL RING 25X35X7 BTSL 1
7 546.09.051.000 DISTANZRING 17X25%7 5 SPACER RING 17X25X7.5 1
8 581.11.054.000 SCHEIBE 40 X 52 X 0,15 ‘92 WASHER 4O X 52 X015 92 1
9 0760 405270 WELLENDICHTRING 40X52X7 B SHAFT SEAL RING 40X5257 B 1

10 533.09.071.234 SPEICHE M5X234-150 21" DDE SPOKE M5X234-15G 21~ DDE 36
11 565.00,072.000 STAHLNIPPEL M5 STEEL NIPPLE M5 36
12 546.09.070.200 FELGE VORMNE 1,6X21~ DID FRONT fiM 1,6X21° DID 1
16 510.09.100.10¢ REIFEMHALTER VA1 (1.60%) RIM LOCK VAT (1,60°) 1
17 503.10.090.050 MUTTER FOR REIFENHALTER ‘96 NUT WHEEL HOLDER 96 1
20 565.09.060.700 BREMSSCHEIBE VORNE D=260MM FRONT BRAKE DISK D=260MM 1
21 005 060163 SK_BUMDSCHRAUBE M 6X16 SW=8  HH COLLAR SCREW M 6XT6 W3=8 6
22 565.00.064.000 STOVER-FLANSCHMUTTER MG SELF LOCKING NUT Mé &
503.09.019.000 DISTANZBOCHSE FOR VORDERRAD SPACER BUSHING FOR FRONT WHEEL 1
560.059.086.000 VERSCHLUSSPFROPFEN SFL13 PLUG SFL13 ' 1
503.05.081.000 STECKACHSE VORNE L=235MM FRONT AXLE L=235/M 1
490.32.011.000 oK BUNDSCHRALBE M10620 . HH COLLAR SCREW MI0XZ0 1
581.11.052.100 TACHOANTRIEB 748217 (3.0} SPEEDOMETER DRIVE 748217 (3.00 1

1

581.11.053.100 MITNEHMER FUR TACHOANTRIER 92 DRIVING DOG ESPEEDOM DRIVE'S?

®
32

99-50 ' m * o NEUTEIL f MEW PART X = MACH BEDARF 7 AS REQUIRED



m 99-503.13.1 BREMSZANGE VORNE BRAKE CALIPER FRONT 125-380 ‘99
FIG TEILMR/PARTNR BEZEICHNUNG DESCRIPTION QTyY
' 503.13.005.044 BREMSZANGE VORNE KPLBREMBO9S  BRAKE CALIPER FRONT BREMEO ‘939 1
5 546.13.205.000 REFARATURSATZ 28MM REPAIR KIT 280M 1
6 546.13.206.000 REFARATUR SAT? KOLBEN 28MM REPAIR KIT PISTON 28AMM 1
7 Ae13:210.100 BOLZEM KPL. 6X56 BT CPL 6X56 1
15 £ 546.13.212.000 HALTEBLECHE CARNITUR BEREMBO RETAINING PLATE SET BREMBO 1
ﬁ 9*  503.13.030.000 CARN BREMSKLOTZE TOSHIBA H38 BRAKE PAD SET TOSHIBA H38 1
) % A46.13.209.044 CARN. BREMSKLOTZE FERODO 10450  BRAKE PAD SET FERODO ID450 i
D 3{]. 10 545,13,294.000 ENTLOFTUNGSSCHRAUBE M10X1 BLEEDER SCREW MTOXT 1
12 546.13.218.000 MANSCHETTENSATZ CLUP SET SHORT 1
31 15 0015 080353 SK.BUNDSCHRAUBE M 8X35 SW=10  HH COLLAR SCREW M 8X35 WE=10 2
21 503.43.011.100 BREMSSCHL.Y O MARE, 1290MM 58 BRAKE HOSE FRMARZ, 1290MM 38 1
1255200 MXC EXC EGS 125200 MYC EXC ECS
21 BEZ13.010.000 BREMSSCHLAUCH VO WP 1195MM 97 BRAKE WOSE FRONT WP 1195MM 97 1
125/250/380 5% 125/ 250/ 380 SX
21 583.13.010.100 BREMSSCHLAUCH VO WP 1290MM "97  BRAKE HOSE FRONT WP 1290MM 97 1
2507300/380 MM EXC ECS 25003007380 MEC EXC ECS
30 420.13.226.000 CU-DICHTRING DINTE03-10X16X1 CLULSEAL RING DIN7603-TOXT6XT 2
31 430.13.026.000 CU-PICHTRING DIN7E03-10X16X1 5 CU-SEAL RING DINTS03-10X16X1,5 2
LOCTITE 242 35 502.13.025.000 HOHLSCHRALUBE MI10X1X19 HOLLOW SCREW MI0X1X14 1
60 6899785 LOCTITE 242 BLAU &6CCM LOCTITE 242 BLUE &6CCM 1

97.546.13.2

— —
mé?b'

VORNE
FRONT

® = MEUTEIL ¢ MEW FART

K = MACH BEDARF / AS REQUARED

24




m 59 : HINTERRAD REAR WHEEL 125-380 ‘99
L
FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION QTY
'_l] 1 546.10.001.044/90  HINTERRAD KPL. 2.15K19" EXCEL REAR WHEEL CPL.2,15X19" EXCEL 1
175/250/380 SX 125/250/ 380 5X

= 1 503.10.001.044 HINTERRAD KPL. 2.15X18" DID'98 REAR WHEEL CPL2.15X18" DID'98 1

. 125-380 MXC EXC ECS 125-380 MXC EXC ECS
' ?  545.10010.044/90  HINTERRADMABE KPL. SILBER REAR WHEEL HUB CPL. SILVER 1
3 565.10.011.000 LAGERDISTANZROHR 121,5 MM BEARING SPACER TUBE 121, 5MM 1
4 D625 060058 RILLENKUGELLAGER 6005 2RS C3 GROOVED BALL BEAR. 6005 2RS C3 2
5 (472 047175 SICHERUNGSRING DINO472-47X175  CIRCLIP DIND472-47X1,75 1
& 0760 324771 WELLENDICHTRING 32X47X7 BSL SHAFT SEAL RING 32X47X7 BSt 2
7 546.10.016.000 BUOCHSE FOR NABE BUSHING FOR HUB 2
8 583.10.071.211 SPEICHE M5X211-10G 19" DDE SPOKE M5X211-10G 19° DDE 36
g S5E3.10.071.200 SPEICHE M5X200-10G 18" DDE SPOKE M5X200-10G 18" DDE 36
9  5§5.00.072.000 STAHLNIPPEL M5 STEEL NIPPLE M5 36
10 54610070100 FELGE HINTEM 2.15%19* EXCEL REAR RIft 2 75X19° EXCEL 1
10 546.90,070.300 FELGE HINTEN 2,15X18" DID REAR RIM 2,15X18* DID 1
11 546.30,060.200 BREMSSCHEIBE HINTEN 220MM REAR BRAKE DISK 220MM 1
12 0015 DE0203 SK.BUNDSCHRAUBE M 6X20 SWs8  HH COLLAR SCREW M 6X20 W5=8 &
13 565.09,064.000 STOVER-FLANSCHMUTTER M6 SELF LOCKING NUT M5 6
19 5B390.051.038 KETTEMRAD 38-2 REAR SPROCKET 38-T X
19 583.90,151.040 KETTENRAD 40-7 REAR SPROCKET 40-T X
19 583.10,051.042 KETTENRAD 42-7 REAR SPROCKET 42-T X
19 583,30.151.045 KETTENRAD 45-7 REAR SPROCKET 45-T X
20 583.10.151.048 KETTENRAD 48-7 REAR SPROCKET 48-T 1
20 583.10.151.050 KETTEMRAD S0-I REAR SPROCKET 50-T 1
20 583.10.151.052 KETTENRAD 52-2 REAR SPROCKET 52-T 1
21 545.10,052.000 KETTENRADSCHRAUBE-1SK M 8X29 SPROCKET SCREW-AH M 8X26 6
27 543.10.086.000 STOVERFLANSCHMUTTER M3 SELF LOCKING NUT M3 6
23 500.10.065.000 KETTE 5/8X1/4" CHAIN 1

118 ROLLEN 118 ROLLS
23 500.10.065.100 O-RING KETTE 5/8X1/4" DID O-RING CHAIN 5/8X1/4* DIDY 1
. 118 ROLLEN 118 ROLLS

23 500.10.065.001 KETTE 5/8%1/4" PER METER CHAIN /M ®
23 500.10.065101 O-RING KETTE 5/8X1/4"PER METER O-RING CHAIN S5/8XT/4"PER METER X
24 500,70 066, 000 KETTEMSCHLOSS 57A8X1/4" MASTER LINK S7FBXT/47 1
24 EIZIJ'."l_I_J'.ﬂE'E.im KETTEMSCHLOSS 5/8X1/4" O-RING MASTER LINE 578X1/4° O-RING 1

* = NEUTEIL / NEW PART

A= HACH BEDARF 7 AS REQUIRED




HINTERRAD

©9-503.10.0

QaTty
1)
102}

X

1
1
1
2
2
1

REAR WHEEL 125-380 99

FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION

33 540.90.700.100 REIFENHALTER VM3 (2.15"} RIM LOCK VM3 (2.95%)

34 50310090050  MUTTER FUR REFENHALTER '96 NUT WHEEL HOLDER ~ *96

38 550.03.135.000  BLINDSTOPFEN FUR FELGE PLUG FOR RIM

39 50210086000  ABDECKKAPPE SFL16 COVERING CAP SFL16

40 50210085044  STECKACHSE HINTEN KPLL=264MM  WHEEL SPINDLE REAR CPL.L=264MM

41 565.10.084.100 KETTENSPANNER MIT BOHRUNG '95 CHAIN TENSIONER 95

42 50203030090 SKSCHRAUBE MBXADAZ SW=10 HH SCREW MBX40A2  WS=10

43 0934 080003 SK.MUTTER DINO934-M 8 HEXAGON NUT DIN0934-M 8
a4*  503.10.099.000  SK-MUTTER M20X15  '98 HEXAGON NUT M20X1,5  '98

% = NACH BEDARF / AS REQUIRED

m * = MEUTEIL / HEW PART




m 59-50.13.2 BREMSZANGE HINTEN BRAKE CALIPER REAR 125-380 ‘99
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION Qry
T 503.13.080.044 BREMSZANGE HINTEN BREMBO 99 BRAKE CALIPER REAR BREMBO 99 1
2% 503.13.081.000 REP.SATZ DICHTRINGE 32MM REPAIR KIT SEALING RINGS 320MM 1
3¢ 503.13.082.000 BOLZENSATZ FOR BREMSZANGE 32MM  BOLT SET F. BRAKE CALIPER 320MM 1
4 546.13.309.200 GCARMN. BREMSKLOTZE FERODO ID450  BRAKE PAD SET FERQDO D450 - L
4 546.13.309.300 CARN. BREMSKLOTZE SINTER BRAKE PAD SET SINTER X
5% 503.13.083.000 BREMSKOLBEN 32MM BRAKE PISTON 32MM 1
6 546.13.311.200 HALTEFEDER RETAINING SPRING 1

7 545.13.274.000 ENTLOFTUNGSSCHRALBE M10X1 BLEEDER SCREW MT0XT 1]
8 546.13.218.000 MANSCHETTENSATZ CUP SET SHORT 1
10 503.13.070.000 BREMSSCHL HI. 550MM 125-380°58 BRAKE HOSE RE.SF0MM 125-380'98 1
11 502.13.025.000 HOHLSCHRALBE M10K1X13 HOLLOW SCREW M10XTXT9 1
12 420.13.226.000 CU-DICHTRING DIN7E03-10X 16X1 CU-SEAL RING DINFED3-TOXTEXT 1
13 420.13.026.000 CU-DICHTRING DIN7B03-10X16X1.5 CU-SEAL RING DINF6Q3-T0XT6XT.5 1
21 546.13.301.244 BREMSZANGE-HINTEN KPL.  "94 BRAKE CALIPER REAR CPL."34 - 1
22 546.13.318.200 REPARATUR SATZ DICHTRINGE 34MM  REPAIR KIT SEALING RINGS 34MM 1
23 54613310 200 BOLZENSATZ BOLT 5ET 1
25 54613305200 BREMSKOLBEN J4MM BRAKE PISTON F4MM 1

* o NELTEIL £ NEW PART X = NACH BEDARF / AS REQUIRED




m 99-503.14.3 SCHEINWERFER HEAD LIGHT 125-380 '99
FIG TEILNR/PARTNE  BEZEICHNUNG DESCRIPTION aTty

16 0 502.11.610.000 SCHEINWERFER KPL. ELCOM 93 HEADLIGHT CPL. ELCOM ‘93 1
@18 1M1 502.11.631.000 STELLSCHRALUBE KPL. MaX40 ADJUSTING SCREW CPL, AM4X40 1
12 502.11.410.060 SCHEINWERFERHALTERUNG 93 HEADLIGHT BRACKET a3 2

13* 0018 Q40183 KUNSTSTOFFSCHR. KB40X 1B WN1412  PLASTIC SCREW KBAGXTE WN1412 4

14 441.11.038.000 BILUX-LAMPE 12V 35/35W BA20D BiLLIX-BULE 12V 35/35W BA20D 1

15  570.11.036.000 LAMPENFASSUMNG BULE SOCKET 1

16 502 11.637.000 ABDECKKAPPE COVER CAP 1

17 {981 350133 LI.BLECHSCHR. DIN7S81- 3.5%13 SHEET MET SCRDINFORT-3,5X13 2

18 310.08.060.000 KABELTULLE D=8MM OFFEN RUBBER SLEEVE D=EMM OPEN 1

30 502.11.410.000 SCHEINWERFER KPL CEV 322 93 HEADLIGHT CPL. CFV 322 93 1

35 502,11.436.000 LAMPENFASSUNG BUEB SOCKET 1

36 502.11.437.000 ABDECKKAPPE COVER CAP i

37 490.11.435.000 LAMPE 12V 5W (W2 1X9.5D) BULE 12V SW (W2, 1X9.50) 1

80 502.11.510.000 SCHEINWERFER KPL, CEV 394 93 HEADLIGHT CPL CFV 394 93 1

A2 502.11.510.050 SCHEINWERFERHALTERUNG 93 HEADLIGHT BRACKET ‘93 2

54 571.71.038.000 LAMPE H4 12Y &0/55WW (P43T) BULB H4 12V s0/55W (P43T) 1

55 490.11.436.000 LAMPENHALTER BULE HOLDER 1

56 502.11.537.000 GLMMIKAPPE RUBEBER CAF 1

58 0797 060003 ZAHNSCHEIBE DINGTS7-) 6.4 TOOTH LOCK WASH. DINETS7-A 6.4 2

A% 0933 060203 SK.SCHRAUBE DING933-M EX20 HH SCREW DINGS33-M 6X20 2

70 502.11.610.010 KABEL FUR SCHEINWERFER  “93 CABLE FOR HEADLIGHT a3 1

72 502.11.410.010 KABEL FUR SCHEINWERFER  “03 CABLE FOR HEADLIGHT 93 1

73 802.11.510.010 KABEL FUR SCHEINWERFER 93 CABLE FOR HEADLIGHT a3 1

98-546.14.0)

= MEUTEIL / NEW FART

X o= NACH BECWARF £ A% RECILHRED

[
o3




m 58.546.142 BLINKER, RUCKLICHT FLASHER REAR LIGHT 125-380 ‘99
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION QTY
42 E | 11 582.11.012.000 BLINKER VO.LIL/HI.RE 93 FLASHER FRONT LS / REAR R/S 2
@9 ‘ P 12 583.11.112.000 BLINKER HLLI/VORE. 93 FLASHER REAR LIS 7 FRONT R/S 2
g e 13 583.11.012.000 BLINKERGLAS LINKS UND RECHTS FLASHER LENS L/S AND R/S 4
o \ 14 441.11.015.100 LAMPE 12V 10W (BA155) BULE 12V 10W (BA155) 4
3. | 16 0125 100003 UNTERLEGSCHEIRE DING125-A10,5 WASHER DINGT25-AT0,5 4
M—:}_‘S b 17 0797 100003 ZAHMSCHEIBE DING797-110,5 2! LOCK WASHER DING?97-110,5 2i :
<) ot P 18 0934 102003 SK.MUTTER DIND934-M10X1,25 HEXAGON NUT DINDOI4-MI0XT,25 4
- - 40 503.14.040.100 ROCKLICHT KPL. 125-380 ECS ‘o8 REAR LIGHT CPL.125-380 EGS ‘98 ;
N 41 503.14.041.100 LEUCHTHAUBE 125-380 EGS  '98 REAR LIGHT LENS 125-380 EG5'98 1
g 42 570.11.045.000 LAMPE 12V 21/5W (BAY15D) BULE 12V 21/5W (BAYTHD) :
51 503.14.041.000 LEUCHTHAUBE 125-380 EXC ‘08 REAR LIGHT LENS 125-380 EXC'98 :
52 503.11.076.000 KABELSTR HINTERTEIL 125-380'98 WIRING HARNESS REAR 725-380r98 1
53 0017 060203 SOMDERSCHRAUBE T60 M 6X20 SPECIAL SCREW TE0 M 6X20 )
4“ i
Sy < 51
42 2
,;:..At\’ =
g7 52
1899
17,2
18 —
@‘E? A
i@ﬁ -
12
-

98-546.14.2|

* = MEUTEIL / NEW PART

X = MACH EEDARF £ AS REQLITRED

—E}




m 99.503.14.0 TACHOANLAGE EXC USA SPEEDOMETER EXC USA 125-380 ‘99

FIG TEILMR/PARTNR  BEZEICHMUNG DESCRIPTION arty
1 S80.11.180.000 MEILENZAHLER ODOMETER 1
5 B50.11.599.000 ZUCSCHALTER LOSE PULL SWITCH LOOSE 1
9 0015060123 SH.BUNDSCHRALBE M BX12  SW=8 HH COLLAR SCREW M X112 Win8 2

10 546.11.120.200 TACHOHALTERUNG VDO/MODO ‘95 SPEEDOMETER BRACKET VDO/ODOS5 1
11 0125 040003 LINTERLEGSCHEIBE DIMD125-A 4 0 WASHER DINDT2S-A 4.0 F.
12 (0985 (40003 SS.MUTTER DINO2BS-M £ SELF LOCKING NUT DIND9ES-M 4 2
200  584.14.055.100 TACHOWELLE M12/M12 950MM 98 SPEEDOM.CABLE MT2/M12 350MM'38 1
25  S581.11.052.100 TACHOANTRIER 748217 (3,00 SPEEDOMETER DRIVE 748217 (3,00 1
27 S31.11.053.100 MITNEHMER FOR TACHOAMTRIER '92  DRIVING DOG FSPEEDOM.DRIVE'SZ 1
97-546.14.7 * = MEUTEIL / NEW PART X = MACH BEDARF 7 AS REQUIRED




m 95-503.14.2 TACHOANLAGE EXC SPEEDOMETER EXC 125-380 '99
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIFTION QTYy
1 503.14.065.000 TACHOGEHALSE EXC SIGMASPORT'93  SPEEDOMETER CASE EXC SIGMA 99 1
6 503.14.069.000 TACHOMETER SICMA SPORT 500 "534 SPEEDOMETER SIGMA SPORT 50039 1
7 583.14.069.151 GEBERKABEL FOR SIGMA 500 ‘98 CABLE FOR SIGMA 500 98 1

B 550.11.022.100 ABSTANDHALTER D=6/8MM,3CHW CLAMP 6/8MM BLACK 3

9% 4%1.11.425.000 LAMPE 12V 1.2 (W2X4,601) BULE 712V 1.2W (W2X4,80) d
10 0963 040203 SENKSCHRALIBE DINDS63- M 4X20 FLAT HEAD SCREW DINO363-M 4X20 1
11 583.14.089.050 MAGNET LOSE a7 MAGNET LO0SE o7 1
12 502.32.050.00 STAHLSCHEIBE 6X1/7%3 STEEL WASHER 6X17X3 1
13 58312099073 HALTEBLECH F. TRIPPMASTERCEBER BRACKET FOR TRIPPMASTER SENSOR 1
14 0985 040003 55.MUTTER DINOSES-M 4 SELF LOCKING NUT DINO3ES-M 4 1
17 004 080103 SK.BUNDSCHRALBE M X100  SwW=8 HH COLLAR SCREW M X100  WS=8 2

99-503 .1

4

2

* = HEUTEIL # HEW PART

¥ = MACH BECWRF £ AS REQUIRED

Lad
—




Kisq o TACHOANLAGE EGS SPEEDOMETER EGS 125-380 99
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION QaTy
1% 503.14.057.000 TACHOMETER FACOMSA 180 KMH "9%  SPEEDOMETER FACOMSA 180 KMH'9F 1
2* 503.14.065.100 TACHOGEHALISE 125-380 ECS 99 SPEEDOMETER CASE 125-380 FGS 1
3*  503.11.065.000 ZOND-UND LENKSCHLOSS KPL. ZAD IGNITION LOCK CPL ZADI 99 1
6 502.10.086.000 ABDECKIKAPPE SFL1& COVERING CAP 5FL16 1
7 503.14.057.050 MUTTER FUR TACHOMET. M12 SW=17  NUT FOR SPEEDOM. M712 SW=17 1
8 310.08.060.000 KABELTULLE D=8MM OFFEN RUBBER SLEEVE D=8MM OPEN 2
2% 491.11.425.000 LAMPE 12V 1.2W (W2X4,60) BULE T2V 7,2W (W2X4,60] 3
10° 006 050121 KUNSTSTORFSCHR. KASOXE2 PT1411 PLASTIC SCREW KASOX12 PT1411 2
SLHWARZ BLACK

15 503.14.061.000 TACHOHALTERUNG 125-380 EGS '99  SPEEDOM.BRACKET 125-380 £G5'99 1
17 0014 060103 SK_BUMDSCHRAUBE M 6X10  SW=E HH COLLAR SCREW M eX10 Wi=8 .
20*  584.14.055.100 TACHOWELLE M12/M12 950MM 08 SPEEDOMCABLE M12/MT2 50MMBE 1
21 &81.11.052.100 TACHOANTRIER 748217 (3.,0) SPEEDOMETER DRIVE 748217 (3,00 1
23 581.11.053.100 MITNEHMER FOR TACHOANTRIEE '52 DRIVING DOG FSPEEDOM.DRIVE'SZ 1

[29-503.14.1]

21

23

* = MEUTEIL £ NEW PART

X = HACH BEDARF f AS REQLHARED

Lk
Pt




KABELSTRANG EXC

WIRING HARNESS EXC

FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION
1 50341075000  HAUPTKABSTR.125-3B0EXC USAS8  WIRING HARN. 125-380EXC USADE
ALISSER 200 EXC USA OUT OF 200 EXC USA
2* 503.11.075.500 HALIPTKABELSTR. 125-200 EXC 99 WIRING HARN. 125-200 EXC '99
3 523.11.075.000 HAUFTKABELSTR. 200 EXC U5A 98 WIRING HARNESS 200 EXC USA '98
4 50311076000  KABELSTRHINTERTEIL 125-380'98 WIRING HARMESS REAR 125-380'98
5 44011076200  KABELBAND 200MM CABLE TIE 200MM
= 440.11.076.305 KABELBAND 250MM CABLE TIE 250MM
7r 49111425000 LAMPE 12V 1,2W (W2X4 609 BULE 12V 1,2W (W2X4.60)
9 0015060123 SK.BUNDSCHRAUBE M 6X12 SW=8  HH COLLAR SCREW M €X12  WS=8
10 503.91.070.000 LICHTSCHALTER CEV 2/4TAKT 98 H LUIGHT SWITCH CEV 2/4TAKT "98
SYMBOLE WEISS SYMBOLS WHITE
11 510,11.050.000 BREMSLICHTSCHALTER VORME FRONT BRAKE LIGHT SWITCH 1
12 570.11.080.028 SCHMARRE TRE AC HORN TRE 1
13 503.11.034.000 SPANNUNGSREGLER 12V 125-200'98 VOLTAGE REGULA, 12V 125-200°98 1
14 547.11.034.000 SPANMNUNGEREGLER KOKLU. EXC LIZ. VOLTAGE REGULATOR KOKUSAN EXC 1
125/250/300/380 EXC USA 125/250/300/380 £XC USA
15 550.11.599.000 ZUGSCHALTER LOSE PULL SWITCH LOOSE 1
18 0014 060103 SKBUNDSCHRAUBE M 6X10 SW=8  HH COLLAR SCREW M 6X10 WS=8 1
21 57013072000  KABELMALTER 120M 0210 WIRING HOLDER 120AM 0210 X
—  570.132.072.100 KABELHALTER 16MM WIRING HOLDER TEMM x
32 581.11.076.000 KABELMALTER KHS ME. 150-47610 CABLE SUPPORT KHS NR.150-47610 1
51 503.11.051.100 BREMSLICHTSCHALTER HINTEN "98 BRAKE LICGHT SWITCH REAR 98 1

125/200 '99

125/200 EXC EUROPA

=)

g i * = NELTEIL £ NEW PART X = NACH BEDWARF ! AS RECHIRED




m KABELSTRANG EGS WIRING HARNESS EGS 125/200 ‘99
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION QaTty
1% 503.11.075400 HAUPTKABELSTR, 125-200 £G5 99 WIRING HARNESS 125-200 EGS 99 1
4 503.11.076.000 KABELSTR.HINTERTEIL 125-380r98 WIRING HARNESS REAR 125-380°98 1

5 440.11.076.200 KABELBAND 200MM CABLE TIE 200MM b

- 440.11.076.305 KABELBAND 220MM CABLE TIE 230MM 1

T 446.11.207.200 BLINKGEBER SUMITOMO  ADV.'97 FLASHER UNIT SUMITOMO ADV'97 1

8 532.11.031.100 HALTEBLECH F.EBLINKERRELAIS 98 BRACKET FOR FLASHER RELAISE'SE 1
9% 491.11.425.000 LAMPE 12V 1.2W (WaX4.6D) BULE 12V 1,2W (WaX4,6D} 3
10 503.11.070.000 LICHTSCHALTER CEV 2/4TAKT ‘98 H.LIGHT SWITCH CEV 2/4TAKT 98 1

SYMBOLE WEISS SYMBOLS WHITE
10 503.11.070.100 LICHTSCHALTER CEV EGS AUS. ' HLIGHT SWITCH CEV EGS AUS."08 1
SYMBOLE GELB SYMBOLS YELLOW
11 580.91.108.010 STECKSICHERUNG 10 A FUSE 10 A X
13 503.06.013.000 BATTERIETRAGER 125-380 EGS ‘98 BATTERY CARRIER 125-380 £G5'98 1
21 570.13.072.000 - KABELHALTER 12MM 0210 WIRING HOLDER 12MM 0270 X
—  570.13.072.100 KABELHALTER 15MM WIRING HOLDER 16MM X
29 503.11.029.000 BLINKERSCHALTER CEV 98 FLASHER SWITCH CEV o8 L
30 130.11.070.060 ADAFTER FOR BLINKERSCHALTER'98 ADAFPTER FOR FLASHER SWITCH 98 1
31 . 0985 040163 LINSENSCHRAUBE DIN7985-M 4X16 FLAT HEAD SCREW DINT385-M 4X16 2
32 0084 040223 ZYL. 5CHRALUEBE DINOOBS-M &322 A CYLHEAD SCREW DINOOB4-M 4X22A 2
33 0534 040003 SE.MUTTER DINCE34-M 4 HEXAGON NUT DING934-M 4 2
34 503.11.037.000 HALTERUNG FUR KONDENSATOR 98 BRACKET FOR CONDENSATOR 198 1
35 45111435100 KONDENSATOR 25VOLT, 10.000 MF CONDENSATOR 25V, 10.000 MF 1
36 545.11.048.000 KONDENSATORAUFNAHME CAPACITOR BRACKET 2
37 581.11.076.000 KABELHALTER KHS NR. 150-47610 CABLE SUPPORT KH5 NR.150-47610 1
38 510.11.050.000 BREMSLICHTSCHALTER VORNE FRONT BRAKE LIGHT SWITCH 1
39 502.11.475.251 CHODEMBROCKE DIODE BRIDGE h]
40 260.11.130.000 DHODE DIGDE X
50 503.11.034.000 SPANNUNGSREGLER 12V 125-200'98 VOLTAGE REGULA. 12V 125-200'98 1
51 503.11.051.100 BREMSLICHTSCHALTER HINTEN ‘28 BRAKE LIGHT SWITCH REAR 98 1
52 0015080123 SK.BUNDSCHRAUSBE M 6X12 SW=8  HH COLLAR SCREW M 6X12  W5=8 1
60 545.11.060.000 GLEICHSTROMHORM 12V TR OC HORN 12V TR 1
70 545.11.008.000 BATTERIE 12V 1,2AH BATTERY 12V 1,.2AH 1
72 505.03.025.000 GUMMI FOR SETENSTANDER ‘98 RUBBER FOR SIDE STAND 98 2
73 0017 060203 SOMDERSCHRALBE T60 M 6X20 SPECIAL SCREW TeD M 6X20 3
g0*  503.11.080.100 BLINKERKABELSTR.VO.125-380 99 FLAS. WIRINGHARN. FRONT 125-380 1
81 503.11.081.000 BLINKERKABELSTR.HI.125-380 '98 FLAS. WIRINGHARN. REAR 125-380 1
82  500.31.003.000 HALTEPLATTCHEN RETAINING PLATE 2
=223 * = NELITEIL / NEW PART X = NACH BEDARF / A5 REQUIRED




Kist oo ZUBEHOR ACCESSORIES 125-380 ‘99

FIG  TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION ary
10 503.12.010.000 GEPACKTRAGER SILBER 2T EGS '98 BAGGAGE CAR. SILVER 2T EGS 98 1
12 0015 060203 SK BUNDSCHRAUBE M 6X20 SW=8  HH COLLAR SCREW M EX20 WS=8 2
14 503.08.052.000 BOCHSE FOR SPOILER 6X11X16X5 BUSH FOR SPOILER 6X11X16X5 2
30 502.02.079.050/30  WINDSCHUTZ LLAREKPL. SCHWARZ  SCREEN CPL.L+R/S BLACK 1
31 0202079044730 HANDSCHUTZ LI&REKPL, SCHWARZ HAND GUARD CPL L+R/S BLACK 1

99-503.12.0 . * = NEUTER / NEW PART ¥ = NACH BEDARF / AS REQUIRED

-
)



ERSATZTEILKATALOG | 99

SPARE PARTS MANUAL

MOTOR
ENGINE

TECHNISCHE DATEN / TECHNICAL DATA

ART.NR. 3.204.53
7.98




m 99-503.30.0 MOTORGEHAUSE ENGINE CASE 125/200 ‘99
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION Qry
01 503.30.000.044 MOTORGEHAUSE KPLM.GETRLAG'9S  ENGINE CASE CPLW. TRAN.BEAR'SS 1
125 125
0015 060503 __J_:::___;;:f'“i‘:{__ _—— 9015000558 D1 523.30.000.044 MOTORGEHAUSE KPL M.GETRLAG'98  ENGINE CASE CPL W TRAN.BEAR'SS 1
S fp,:::” | 0015 060553 200 200
0015 060503 Q_r.. Ciee Ram 0015 060553 2 503.30.002.000 ZUNDUNGSDECKEL 125/200  '98 IGNITION COVER 125/200  '98 1
0015 060503 " © L. [ 5 546.30.027.000 PASSBOCHSE 13,8X11X12 DOWEL BUSHING 13,8X11X72 2
0015060503 e | _F 0015 060553 19 550.07.016.001 SCHLAUCH TX1Q PER METER PVC-HOSE 7X10 PER METER 04
\LE. N 20 583.36.020.090 UNTERDRUCKANSCHLUSS MEX1 VACUUM CONNECTION MEX1 1
15 21 580.30.021.000 OLABLASSCHRE. M.MAGNET M12X1,5  OIDRAIN PLUG WMAGNET MI2X15 1
+ GETRIEBELAGER 22 580.38.022.000 CU-DICHTRING DIN7E03-12X18X1.5 CU-SEAL RING DINTE03-12X18X1,5 1
o~ 01— |TANSMISSION BEARINGS 39 503.30.039,000 MOTORGEHAUSEDICHTUNG 0,5MM '98 ENGINE CASE GASKET 0,5MM 98 1
i I'n.595 OBO04T, nslg-g,cﬁzns.a_ 40  503.30.040.000 ZUNDUNGSDECKELDICHTUNG 1MM 98 IGNITION COVER GASKET TMAM "8 1
0625 518054 41 0015 050203 SK.BUNDSCHRAUBE M 5X20 SW=B  HH COLLAR SCREW M 5X20 WS=8 4
90 503.30.090.000 BOGEL FOR ENTLOFTUNGSSCHLAUCH  BRACKET FOR BREATHERTUBE 1
9 0015 050123 SKEBUNDSCHRAUBE M5X12 SW=8 MM COLLAR SCREW M 5X12 WS=8 1
92 503.30.092.000 OLFOHRUNGSTOLLE 25%31 ‘98 OIL GUARD GROMMET 25X31 98 1
93- 0125 050003 UNTERLEGSCHEIBE DINO125-A 5.0 WASHER DINOT25-A 5.0 1
94 0797 050003 ZAHNSCHEIBE DINGT97- 5.3 TOOTH LOCK WASH. DIN6797-15,3 1
99 ° 503.30.099.000 DICHTUNGSSATZ 125200  '98 GASKET SET 125.200 ‘98 1

99-503.30.

—

]

* = NEUTEL / NEW PART

¥ = MACH BEDARF / AS REQUIRED




m 99-503.30.1 MEMBRANGEHAUSE REED VALVE CASE 125/200 ‘99

FIG TEILNR/PARTMR BEZEICHNUNG DESCRIPTION aTy

B0*  546.30.051.444 MEMBRANGEHALSE KPL, 125-380/99  REED VALVE ASSY CPL 125-380'99 1

52*  547.30.052.040 MEMBRANE CARBON D4MM  '99  REED VALVE CARBON 0.4MM 99 2

53*  503.30.054.050 MEMBRANFLOGEL 125-380 '99 REED VALVE WING 125-380 99 1

54 546.30.053.000 ANSCHLAGELECH STOP PLATE TOP 2

55 0084 040083 ZYL.SCHRAUBE DINCOS4-M 4% 8 A CYLHEAD SCREW DINOOB4-M 4X § 6

56*  503.30.054.000 MEMBRANEINSATZ 125-380 ‘99 REED VALVE INSERT 125-380 99 1

57 503.30.050.000 ANSAUCFLANSCH 125 98 INTAKE FLANGE 125 0g 1

8 59 57  546.30.050.000 ANSAUGFLANSCH 200-380 INTAKE FLANGE 200-380 1

LGCTITE 260 3 @ & 58 0137 060000 FEDERSCHEIRE DINO137-B 6 SPRING WASHER DING137-8 6 5

] o\ 59 Q015 060203 SK.OUNDSCHRAUBE M 6520 SW=8  HM COLLARSCREW M EX20 WS=8 &
125 125

60 5o 0015060052 SKBUNDSCHRAUBE M 6X25 SW=8  HM COLLAR SCREW M 6X35 WS=8 &
200 200

60 543.30.061.000 SCHELLE 52/12 GEMI CLAMP 53412 GEMI 1

62  542.30.056.000 UNTERLEGSTREIFEN PAPER STRIP 2

-Ia-ﬂ [ ——
w LOCTITE 240
55 s E

99-503.30.1|

® = MEUFTEIL # MEWW PART

X = MACH BEDWARF & AS RECLIFRED




m 98-503.30.6 KUPPLUNGSDECKEL CLUTCH COVER 125/200 '99
FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION aTy

1 503.30.001.044 KUPPLUNGSDECKEL KPL125/200098  CLUTCH COVER CPL  125/20098 1

5 0910 100003 VERSCHL.SCHR. DINO910-810X1 PLUG DINOST0-M10X1 1

, 0015 060353 g 420.13.226.000 CU-DICHTRING DINT603-10X16X1 CL-SEAL RING DIN7603-10X16X7 1

0013 060403 / 0015 060353 & 0015060353 SK BUNDSCHRAUBE M 6X35 SW=8  HH COLLAR SCREWM 6X35 WS=8 2

0015 060353 AN ¢ T 9 0015 060503 SK.BUNDSCHRAUBE M 6X50 SW=8  HH COLLAR SCREW M 6X50 Ws=g8 2

prs ' 10 0015 060253 SKBUNDSCHRAUBE M 6X35 SW=B  HH COLLAR SCREW M 6X25 Wi=8 4

% Ijlg\ 0015060353 12 0015060123 SK.BUNDSCHRAUBE M 6X12 SW=8  HH COLLAR SCREW M 6X12 WS=8 1

0015 080553 _/T/ ﬁ.\ 13 0603 061001 CU-DICHTRING DINZ603- 6X10X1 CU-SEAL RING DIN7603- 6X10X1 1

'*—u% . | ~—2013060803 55 580,30.020.000 OLEINFOLLSCHRAUBE M24 X 3 PLUG M24 X 3 :

| gm—e=m="  gaiegepasa 21 0770 160030 O-RING 16,00%3.00 NER 70 O-RING 16,00X3,00 NBR 70 2

20 0015 060403 / 25  503.30.025.000 KUPPLUNGSDECKELDICHTUNG O5MM  CLUTCH COVER GASKET 0, 5MM 1
2 o 15 26 503.30.026.000 KUPPLUNGSAUSSENDECKEL ‘98 CLUTCH OUTSIDE COVER 98 1
— 27 503.30.027.000 KUPPAUSSENDECK. DICHTUNG 1MM  CLUTCH QUTS.COVER GASKET TMM 1
E?’“ s 52 503.35.052.000 WASSERPUMPENDECKEL 125/200°98  WATER PUMP COVER 125/200 98 1

26 / ] 60 503.32.095.001 SCHLAUCH VINNYLAN 6X9 DVOH TUBE VINNYLAN 6X8.2 BLACK 0.4
90  490.30.090.000 PASSHOLSE 9.8 X 7 X 10 DOWEL 92X 7 X 10 4

98-503.20.6

L5 1
- -I
= e

* = MELITEEL ¢ MEW PART

X = HACH BEDWREF £ AS RECUIRED




m 99°503,30.2 KURBELWELLE, KOLBEN CRANKSHAFT, PISTON 125/200 ‘99
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION QTy
7 503.30.007.100/ | KOLBEN | KPL. 54 25MM 125'99 PISTON | CPL. 54,25MM 12559 1
EINRING ONE RING
7* 50330007100/ 11 KOLBEM Il KPL. 54,25MM 12599 PISTON If CPL, 54,25MM 12599 1
EINRING ONE RING
— 7* 50330007200/ 1  KOLBEN I KPL. 54,25MM 125'99 PISTON | CPL. 54,25MM 12599 1
@ 32 IWEIRING TWO RINGS
7" 50330.007.200/ 1l KOLBEN Il KPL. 54,25MM 12599 PISTON il CPL, 54,25MM 12599 1
74 TWEIRING TWO RINGS
7 523.30007.000/)  KOLBEN | KPL 64MM  200'98 PISTON | CPL. 64MM  200'98 i
| 33 7 523.30.007.000/ H  KOLBEM Il KPL. 64MM  200°98 PISTON Il CPL. 64MM 20098 1
. L b 5.1“‘% 14 546.33.014.100 DISTANZBUCHSE 12MM SPACER BUSHING 72 MM 1
@“ ) ! ‘ ~ 15 503.30.015.000 PLEUEL-RERSATZ 125'98 CON.ROD REPAIR KIT 12598 1
29 (W ! 74 15 523 30.015.000 PLEUEL-RERSATZ  200'98 CON.ROD REPAIR KIT 20098 1
18 503,30.018.000 KURBELWELLE HUB 54 12598 CRANKSHAFT STROKE 54 12598 1
18 523.30.0M8.000 KURBELWELLE HUB 60 200°98 CRANKSHAFT STROKE 60 20098 i
20 502.30.029.012 SPERRKANTRING WSK 12 LOCKING RING V5K 72 1
21 490.30.021.000 BUNDMUTTER M12X1 RECHTS COLLAR NUT M12X1 RIS 1
22 0888 030050 SCHEIBENFECER DINGBSS-IX5X13 WOODRUFF KEY DINGSSS- 3X5K13 1
3 6946005 SCHEIBENFECHER 5X6,5 GEHARTET WOODRUFF KEY 5X6,5 HARDED i
25 503.32.023.023 PRIMARRITZEL 23-2 125/20098 PRIMARY PINION 23-T 125/200°98 i
28 502.30.029.016 SPERRKANTRING VSK 16 LOCKING RING V5K 16 1
29 503.30.029.000 SK-MUTTER M 16 X 1.5 - LINKS HEXAGON NUT M 16 X 1,5 - LiS i
32 502.30.032.500 RECHTECKRING 54,25X1  125'92 SCUARE RING 54,25K1 12592 X
32 523.30.032.000 RECHTECKRING 64X1 20098 SQUARE RING 64X1 20098 2
33 501.30.033.000 KOLBENBOLZEN 9X15X46,3 125'93 PISTON PIN 9X75X46,3 12593 1
33 523.30.033.000 KOLBENBOLZEN 10X16K46,1 200'98  PISTON PIN TOXT6X46,7 20098 1
34 510.30.034.000 NADELKRANI K15 X 19 X 20 NEEDLE BEARING K15 X 19 X 20 i
125 125
34 523.30.034.000 NADELKRANZ KV16X20X20 FN NEEDLE BEARING KVI16XI0X20 FN i
200 200
70 0760 253570 WELLENDICHTRING 25X35X7 BTSL SHAFT SEAL RING 25X35X7 BTSL 1
71 0760 324564 WELLENDICHTRING 32X45X6,5 BT SHAFT SEAL RING 32X45X6,5 BT i
74 520.30.074.000 DRAHTSPRENGRING C15X1,2 WIRE LOCK RING C15X1,2 2
125 125
74 523.30.074.000 DRAHTSERENGRING C16X1,2 WIRE LOCK RING C16X7,2 2
200 200
80 0770 250020 O-RING 25,00%2,00 NER 70 O-RING  25,00X2,00 NBR 70 1
81 0625063054 RILLENKUGELLAGER NSK 6305 CAE BALL BEARING NSK 6305 C4E [
82 503.30.082.000 ZYLINDERR. LAGER NJ206 ECP/C3 CYLROLLER BEAR. NJ206 ECP/C3 1

98-503.30.2

* = NELFTEIL ¢ NEWW PART

X = WACH BECMARF /A% REQUIRED




ZYLINDER

CYLINDER

125/200 99

FIG

B W LR =

&0

&

GESHHEY

37
37

EEE &

77

TEILNR/PARTNR  BEZEICHNUNG

503.37.001.000
523.37.001.000
503.30.005,000
523.30.005.000
503.20.00¢6.000

503,230,006, 100

523.30.006.000
0835 Q80273

0835 0BO355

0015 050203
0770 062020

0770 720021

5072 30,032,010
503.30.035.007
503.30.035.015
503.30.035.020
503.30.035.035
503.30.035.040
£03.30.035.050
503.30.035 075
503 30,037 000
523.30.037.000
503.30.045.000
503.37.046.000
52337 045,000
£10.05.074.000
0933 060103

500, 30.679.000

*'= NEUTEIL / NEW PART

IWISCHENFLANSCH 125'98
IWISCHENFLANSCH 20098
ZYLINDER 54,25 MM 125 98
ZYLINDER 64 MM 200 98

ZYLINDERKOPF 12598
125 5%

IYLINDERKOPF 125"
125 EXCECS

ZYLINDERKQPF 20098

STIFTSCHR. DINO835-M 8X27
125

STIFTSCHR. DINOB35-M 8X35 10.9
200

SK.BUNDSCHRAUBE M 5X20 Swe=g
O-RING 62,002 00 VITGN

125

O-RING 72,0002 00 VITOM

200

CU-DICHTRING 7.3 X 12 X 0,5
ZYL FUSSDICHT. 0,07MM PAPIER
ZYLINDERFUSSDICHTUNG 0,15MM
ZYLINDERFUSSDICHTUNG 0,20MM
ZYLINDERFUSSDICHTUNG 0.250MM
ZYLINDERFUSSCHCHTUNG 0,40MM
DYLINDERFUSSDICHTUNG 0,50MM
ZYLINDERFUSSDHCHTUNG 0, 75MM
ZYLKOPFDICHT. 1,1MM  125'98
YL KQPFDICHT, 1,106 20098
SK-BUNDMUTTER M2 SW=12

ZW FLANSCHDICHT. S, 15MM 125798
ZW FLANSCHDICHT. 1 A5MM 20098
FEDERLASCHE

SK.SCHRAUBE DIND93I3-M EX10
YL KOPFSCHRALIBE M7X40 SW10

DESCRIPTION

INTERMEDIATE FLANGE 72598

INTERMEDIATE FLANGE 20098

CYLINDER 54,25 MM 12598

CYLINDER &4 MM 200'98

CYLINDER HEAD 125798
125 5X

CYLINDER HEAD 12699
125 EXC,EGS

CYLINDER HEAD 20098
STUD DiNORRS-A BX27F

125

STUD DINDBIS-M BX3S 109
200
HH COLLAR SCREW M 5X20  Wi=8
O-RING 62,00%2,00 VITON
125

O-RING 72,00%2.00 VITON

200

CU-SEAL RING 7.3 X 12 X 0.5

CYL BASE GASKET 0.07MM PAPER
CYLINDER BASE GASKET 0. 158
CYLINDER BASE GASKET 0,20MM
CYLINDER BASE GASKET 0,25MM
CYLINDER BASE GASKET O 40MM
CYLINDER BASE GASKET 0,50MM
CYLINDER BASE GASKET 0, 75MM
CYLHEAD GASKET 1,1MM 12598
CYLHEAD GASKET 1,1MM 200798
HH COLLAR NUT M8 WS=12
INTERMED GASKET 1,15MM 12598
INTERMED. GASKET 1,758MM 20098
RETAINING PLATE

HH SCREW DiNO333-M 6XT0

CYL HEAD BOLT M7X40  WS=10

X = NACH BEDARF 7 A5 REQUIRED

b

Bh = b = o e D e e E L D




* = NEUTEIL / NEW PART

& = NACH BEDARF ¢ AS RECQLUIRED

m AUSLASSTEUERUNG TWIN VALVE CONTROL 125/200 '99
TEILMR/PARTHNR  BEZEICHNUNG DESCRIPTION Qry
490.33.031.015 ANLAUFSCHEIBE 14,2X22X1,5 STOP DISK 14,2X22X1,5 1
503.37.005.000 SEITENDECKEL RECHTS  '98 SIDE COVER RYS 98 1
503.37.006.000 DICHTUNG SEITENDECKEL RECHTS GASKET SIDE COVER R/S 1
503.37.007 000 SEITENDECKEL LINKS 98 SIDE COVER L/S 95 1
503,37.008.000 DICHTUNG SEITENDECKEL LINKS GASKET SIDE COVER L/S 1
0770 008020 O-RING  8,0042,00 NER O-RING  8,00X2,00 NBR 2
0015 050123 SKBUNDSCHRAUBE M 5X12 SW=8  MH COLLAR SCREW M 5X12 WS=8 8
0402 051600 NADELROLLE DIN5402 NRB 5X15,8 NEEDLE ROL. DINS402 NRE 5X15.8 3
0015 (50153 SK.BUNDSCHRAUBE M 5X16 SW=8  HH COLLAR SCREW M 5X76 WS=8 2
0603 262322 CU-DICHTRING DIN7603-26.2X32X2  CU-SEAL RING DINPE03-26,2X32X2 1
503,37.050.064 SCHEIBE 5.2 X 12 X 3 ' WASHER 5,2 X 12 X 3 1
0015 060103 SKBUNDSCHRAUBE M 6X10 SW=8  HM COLLAR SCREW M 6X70 WS=8 1
503 37.018 044 EXZENTER FUR HUBBOLZEN 12598  ECCENTRIC FOR CRANKBOLT 12598 1
523,37.018.044 EXZENTER FOR HUBBOLZEN 20098  ECCENTRIC FOR CRANKBOLT 20098 1
503.37.019.000 HUBBOLZEN FUR STEUERKL 125'98  CRANK BOLT ECONTROL FL 12598 1
523.37.019.000 HUBBOLZEN FOR STEUERKL, 20098 CRANK BOLT FCONTROL FL200'98 1

' 503.37.020.000 STEUERKLAPPE 125'98 CONTROL FLAP 12598 1

523 37,020,000 STEUFRKLAPPE 20098 CONTROL FLAP 20098 1

503,37.021.000 ACHSE F. STEUERKLAPPE SW=8 ‘98 ANLE FOR CONTROL FLAP WS=8'98 2

0603 061001 CU-DICHTRING DIN7603- 6X10X1 CU-SEAL RING DIN7E03- 6X10X7 2

0625 006087 RILLENKUGELLAGER 608 2RS C3 GROOVED BALL BEAR. 608 2RS 2 a

0472 022100 SICHERUNGSRING DIND472-22X1 CIRCLIP DIND472-22X1 1

0093 821606 TELLERFEDER DIN2093-8,2%16X0,6 WASHER DIN2093-8 2X16X0,6 )

503.37.050.063 DISTANZHOLSE 8X12X2.3 SPACER BUSHING 8X12X2,3 1

000.99.300.011 O-RINGSCHNUR 4MM NBR70 PER/M  O-RINGSTRING 4MM NBR70 PER/M 0,018

29 0770 160030 O-RING 16,00%3,00 NBR 70 O-RING 16,00X3,00 NBR 70 1

30 503.37.030.000 FOHRUNGSBLECH 3MM  125'98  SHEET METAL GUIDE 3MM  125'98 1

30 523.37.030.000 FOHRUNGSBLECH 3MM 20098 SHEET METAL GUIDE 3MM  200'98 1

35 503.37.035.000 VERSCHLUSSDECKEL ‘98 CLOSING COVER 98 1

36 503.37.035.050 VERSCHLUSSDECKELDICHTUNG 1MM  CLOSING COVER GASKET 1MM 1

50 503.37.050.044 FLIEHKRAFTVERSTELL. KPL.125'98 CENTRIFUGAL TIMER CPL. 125'98 1

50 523.37.050.044 FLIEHKRAFTVERSTELL. KPL.200'98 CENTRIFUGAL TIMER CPL. 200°98 1

51 503.37.050.062 LAGERHALTER M26X1 ‘98 BEARING HOLDER M26X1 ‘98 1

76 @ 52 503.37.050.061 VERSCHLUSSMUTTER M26X1 SW=30  CLOSING NUT M26X7  WS=30 1
0 57 503.37.057.000 VERSTELLMEBEL  125/200'98 CONTROL LEVER ~ 125/200°98 1




125/200 '99

E-ﬁﬂ:—] 37.0

* = NEUTELL / NEW PART

¥ = MACH BEDARF ¢ AS RECIUIRED

m 58503 370 AUSLASSTEUERUNG TWIN VALVE CONTROL
FIG TEILNR/PARTME BEZEICHNUNG DESCRIPTION QTY
B9 503,37.059.000 VERSTELLWELLE Mé SW=10 ‘98 CONTROL SHAFT ME Wi=10 ‘98 1
&1 &03.37.061.044 STEUERWALZE KPL, LINKS 12598 CONTROL SHAFT CPL, LfS 125098 i
61 523.37.061.044 STEUERWALZE KPL. LINKS 200°9B CONTROL SHAFT CRL, L/S 2098 1
62  503.37.062.044 LTEUERWALSE EPL, RECHTS 125 08 CONTROL SHAFT CPL, R/S 12598 i |
B2 523.37.062.044 STEUERWALTE KPL, RECHTS 20098 CONTROL SHAFT CPL RSS 200098 1
&4 00715 OB0T23 SK_BUNDSCHRALUBE M &X12  SW=8 HH COLLAR SCREW M aX12 W5=8 3
&5 503,37.0866000 WINKELHEREL FESTEUERW.SEGH.'98 LEVER F, CONTROL SECMENT B8 1
&7 503.37.067.000 LTEUERMALZEMSECMENT  125'98 CONTROL SHAFT SEGMENT 12598 1
&7 523.37.067.000 STEUERWALZENSEGMENT  200°98 CONTROL SHAFT SEGMENT 20098 1
70 503.35.054.026 ANTRIERSRAD 26-Z  125/200'98 DRIVE WHEEL 28-T 125720098 1
71 503 35066000 LAGERTRAGER WASSERPUMPE ALUGE  BEARING SUPPORT WATER PUIMP 95 1
72 803.37.072.000 FOHRUMGSROLLE 5X6 1X8X4 ‘98 ROLLER GLMDE SX6,. 1X8X4 ‘98 B
73 07e0 082472 WELLENDICHTRING BX24X7F SHAFT SEAL RING BX24X7 1
CONTADL 3MAFTRIS  CONTROL SMAFTLIS 74 0825 0a0001 RILLENKEUGELLAGER &000 BALL BEARING 6000 1
Ja 0770 0s00R0 C-RING 50,0062 00 MER O-RING 50,0082 00 NER 1
76 503.35.054.050 WASSERPUMPENWELLE 125/200'98 WATER PLIMP SHAFT  125/200"8 1
77 0349 00a0s0 SCHEIBE DM 349- 5X15X2 WASHER DINZ349- 5X15X2 1
78 545.35.005.000 WASSERPLIMPENRAD WATER PLIME WHEEL 1
79 B03.37.079.000 SHCHERUNGSBLECH 20aMA a8 LOCK METAL SHEET 200 98 i




m 59-503.31.0 VERGASER KEIHIN PWK 39 CARBURETOR KEIHIN PWK 39 125/200 '99

A ACHTUNG 1! FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION arty

Vor dem Einbau des Vergasers, Bedlisung konirolligran. 1 503.31.001.044 VERGASER KEHIN PWK 39 98 CARBURETOR KEIHIN PWK 39 ‘98 1

CAUTION 1! 2 546.31.245.000 STARTKOLBEN. KPL. STARTER BISTOMN CPL. 1

Before mounting tha carburator, check the jetting. 3 54631200000 SCHWIMMER E-39 FLOAT R-39 1

- ~ 4  546.31.211.000 SCHWINMMERGEHAUSE FLOAT CHAMBER 1

15 “‘--H_ ?2? 5  545.31.670,000 DICHTUNG SCHWIMMERGEHALISE CASKET FLOAT CHAMEBER 1

16 H““--H_ ®28 | & ﬂi.?!.%&.ﬁﬂ VERSCHLUSSCHRALIBE M18X1 PLUG MTEXT KEIHTN 1

= ~ 70770180230 C-RING 18,00%2,30 NBR 70 O-RING 1

B 546.31.220.000 L HWTIMMERRMADEL FLOAT NEEDLE 7062-874-2700 1

9 545.31.612.100 HALTEBLECH F ENTLUFTUNGSSCHL. RETAINING PLATE FOR BLEEDHER Z

0 54537607035 LEERLALIFDUSE GR.35 KEIHIN IDLE JET 3% KEIHMN X

W 54539 607038 {EERLALFDLUSE GR.3B KEIHIN IDLE JET 38 KEMHIN X

=34 10 54531.607.040 LEERLAUFDUSE GR.A0 KEIHIM IDLE JET 40 KEIHIN "

:533 10 545.31.607 042 LEERLAUFDUSE GR.42 KEIHIN IDLE JET 42 KEIHIN X

u 10 545.31.6807.045 LEERLAUFDIUSE GR.45 KEIHIN [DLE JET 45 KEIHIN 1

10 545 31.607.048 LEERLAUFDUSE GR.4E KEIHIN IDLE IET 48 KEIHIN 1

10 545 31.607.050 LEERLALFDUSE GR.50 KEIHIN IDLE JET B0 KEIHIN b4

= 10 54537 &07.0582 LEERLAUFDUSE CR.52 KEIHIN fLE IET 52 KEIHIN X

ﬁ 10 54531607 054 LEERLAUFDOSE GR.54 KEIHIN IDLE JIET 54 KEIHIN ¥

) 10 545 31,807 055 LEERLAUFDOSE GR.55 KEIHIN IDNLE JET 55 KEIHIN X

10 54531.607.058 LEERLAUFDOSE GR.58 KEIHIN IDLE JET 58 KEIHIN x

10 54531607 060 LEERLAUFDIISE GR.60 KEIHIN IOLE IET &0 KEIHIN X

10 545.31.607.062 LEERLALIFDUSE GR.G2 KEIHIN IDLE JET 62 KEIHIN x

n 224 10 545.31.607.065 LEERLAUFDUSE GR.65 KEIHIN IDLE JET 65 KEIHIN X

10 54831 &07 070 LEERLAUFDOSE GR.70 KEIHIN IDLE IET 70 KETHIN X

10 545 31,607 075 LEERLAUFDSE GR.75 KEIHIN IDLE JET 75 KEIHIN b

10 5d45.31.607.080 LEERLALFDOSE GR 20D KEIHIM IDLE JET 80 KEIHIN x

11 545.31.636.004 DUSENMADEL HOZ D EEIHIN JET NEEDLE NOF D KEIHIN A

11 545.31.636.005 DUSEMNADEL NOZ £ KEIHEIN JET NEEDME NOE E KEIHIN X

11 545.31.636.00% DUSENMADEL NOZ F KEIHIN JET NEEDHLE NOZ F KEIHIN X

11 54531836007 DOSENMNADEL NOZ G KEIHIN JET NEECHE NOWF G EEIHIN X

i 2:}_!_: 11 545.31.636.008 DOSENMADEL NOZ H KEIHIN JET NEEDLE NOWI H KEIHIN 1

i — 11 545.31636.009 DUSENMADEL NOZ | KEIHIN JET NEEDLE NOZ 1 KEIHIN X

Tl 11 545.31.634.168 DOSENMADEL R 1488 ) KEIHIN JET NEEDLE R 1468 J KEIFHIN X

l'\__r:.f ’ 11 545316834171 DUSENNADEL R 1471 J KEIHIN JET MNEEDLE R 1477 1 KEIHIN 1

218 7 821 11 545.31.634.172 DUSENNADEL R 1472 J KEIHIN JET NEEDLE R 1472 § KEIHIN 1

. 12 545.31.629.000 KLEMMFEDER CLIP FOR JET NEEDLE 1
98-503.31.0 218 @ & NEUTEIL / NEW PART  X.= NACH BEDARF / AS REQUIRED

10




i

VERGASER KEIHIN PWK 39

CARBURETOR KEIHIN PWK 39

125/200 '99

99-503.31.0

A ACHTUNG I FIG TEILNR/PARTHNR  BEZEMCHNUNG DESCRIPTION QTY
Vor dem Einbau des Vergasers, Bedlsung kontrollieren. 13 546.31.235.006 GASSCHIEBER 6 THROTTLE VALVE & 1
CAUTION I 14 546.31.232.000 MIPPEL NIPPLE 1101 -804- 2007 1
Before mounting the carburetor, check the jetling. 15 546,31.227.000 VERGASERDECKEL CARBURETOR COVER 1
. T 16 545.31.628.000 GUMMIDICHTRING 40X46X1 RUBBER SEAL RING 40X46X1 1
; 15&@) S ?2? 17 545.31.617.000 STELLSCI_—iRAUEE ADIJUSTMENT SCREW 1
g 16 a_a_" =28 18 545.31.615.000 FEDER FOR STELLSCHRALBE SPRING FOR ADJUSTMENT SCREW 1
Z : 19 546.31.230.000 SCHIEBERFEDER SLIDING SPRING 1
= 0 54531.621.000 KLAMMER CLAMP 1
TQE 21 0016 040163 SK_BUNDSCHRAUBE M 4X16  SWe6 HH COLLAR SCREW M4EX16 SWe 4
o 22 310.07.007 001 PVC-SCHLAUCH 5 X 8 MM PVC-HOSE 5 X 8 MM 1,92
23 52031.137.001 PVC-SCHLAUCH 3 X 6 MM PVC-HOSE 3 X 6 MM 0.39
| =34 24 R45.31.608.000 STIFT 2,525 STUD 2.5X25 1
- E]aa 25 54531696000 Hl..ﬁu'u-ll'u'lE!?. & MM CLAMP & MM X
- 26 545.31.623.150 HAUPTDUSE GR.150 KEIHIN MAIN JET 150 KEIHIN 1
1— 26 545.31.623.i58 HALPTDUSE GR.158 KEIHIN MAIN JET 158 KEIHIN X
26 545.31.623.160 HALUPTDUSE GR.160 KEIHIN MAIN JET 160 KETHIN X
26 54531623165 HAUPTDUISE GR.165 KEIHIN MAIN JET 165 KEIHIN X
26 54531623170 HALUPTDUSE GR.170 KEIHIN MAIN JET 770 KEIHIN A
26 54531623172 HAUPTDUSE GR.172 KEIHIN MAIN JET 172 KEIMIN X
- 26 545.31.623.175 HAUPTDUSE GR.175 KEIHIN MAIN JET 175 KEIHIN X
26 545.31.623.178 HAUPTDIUSE GR.178 KEIHIN MAIN JET 178 KEIHIN X
: 26 54531.623.180 HAUPTDUSE GR.180 KEIHIN MAIN JET 180 KEIHIN 1
; 26 545.31.623.182 HAUPTDUSE GR.182 KEIMIN MAIN JET 182 KEIMIN X
22 26  H531.6231.185 HAUPTDOSE GR.185 KEIHIN MAIN JET 185 KETHIN X
26 54531523188 HAUPTDOSE GR.188 KEIHIN MAIN JET 180 KETHIN X
26 54531623190 HAUPTDUSE GR.190 KEIHIN MAIN JET 190 KEIHIN 1
! 26 54531623192 HAUPTDUSE GR182 KEIHIN MAIN JET 192 KEIHIN %
: 36 54531623195 HAUPTDUSE GR.195 KEIHIN MAIN JET 195 KEIHIN X
: 27 545.31.625.000 STELLSCHRAUBE MEXD,75 ADJUSTMENT SCREW MBX0, 75 1
Z 28 520.31.126.000 SK.MUTTER MEX0,75 DINO43S HEXAGON NUT MaxX0, 75 DIND439 1
| 29 54631219100 STELLSCHRALIBE M5 ADJUSTMENT SCREW M5 1
i 30 546.31.118.000 FEDER SPRING 1
3 546.31.231.000 FEDERTASSE SPRING CAP 1
33 503.31.029.036 SCHIERERAMSCHLAG L=36MM SLIDE STOP L=36MM X
34 0770 0600MB O-RING  6,00%1,78 O-RING  6,00X1.78 %

98-503.31.0 * = NEUTEIL / NEW PART X = NACH BEDARF 7 AS REQUIRED




m ZUNDANLAGE KOKUSAN IGNITION SYSTEM KOKUSAN  125/200 ‘99
FIG  TEILNR/PARTMR BEZEHCHNUNG DESCRIFTION QTy
20 &, 1 547.39.005.000 ROTOR KOKUSAN 2K-1  '97 FLYWHEEL KOKUSAN 2k-1 57 1
20 &, 3 B47.39.005.144 ROTOR KOKUSAN 2K-2 KPL, 97 FLYWHEEL KOKUSAN 2K-2 CPL, 97 1
12 3 503,.39.005.200 ROTOR KOKUSAM 2K-3 'S8 FLYWHEEL KOKUSAN 2K-3 98 1
4 503.35.004.000 STATOR KOKUSAN 2K-1 98 STATOR KOKUSAN 2K-1 98 1
125 5X 125 5%
5 503.39.004.100 STATOR KOKUSAN 2K-2 98 STATOR KOKUSAN 2K-2 08 1
125 EXC USA, 200 MXC UISA 12% EXC USA, 200 MXC LISA
6 503.39.004.200 STATOR KOKLISAN 2K-3 . 98 STATOR KOKUSAN 2K-3  '28 1
17 125 EXC,EGS / 200 EXC EGS 125 EXC.EGS 1 200 EXC.EGS
7 0015 050163 SK BUNDSCHRAUBE M 5X16  SW=8  HH COLLAR SCREW M 5X16 Ws=8 12
10*  503.39.031.200 ELEKTRONIKBOX 1255K/EXC-USA99  COVUNIT  1255K/EXC-USA 99 1
16 KOKUSAN KOKUSAN
10" 503.39.031.300 ELEKTRONIKBOX 126 EXC/EGS 09 COY - UNIT 125 EXC/EGS 99 1
318 KOKUSAN KOKUSAN
10*  523.39.031.200 ELEKTRONIKBOX 200 EXC/EGS 99 COTUNIT 200 EXCIEGS 99 1
© KOKUSAN KOKLUSAN
10* . 523.39.031.300 ELEKTRONIKBOX 200 MNC USA 99 ELECTRIC BOX 200 MXC USA 99 1
' KOKLISAN KOKUSAN
12 503.39.006.000 ZONDSPULE KOKUSAN 125-380 '98  IGNITION COIL KOKU. 125-380'98 1
18 547.11.034.000 SPANNUNGSREGLER KOKU. EXC USA  VOLTAGE REGULATOR KOKUSAN EXC 1
| 125 EXC USA 125 EXC USA
15 503.11.034.000 SPANNUNGSREGLER 12V 125-200'98  VOLTAGE REGULA. 72V 125-200198 1
125-200 EXC,EGS 125-200 FXC,FGS
16 503.39.093.000 ZUMNDKERZE NGK RE918B-8 98 SPARK PLUG NGK RE9188-8 98 1
125 125
16 543.31.093.310 ZUMDKERZE NGK BRAEG SPARK PLUG NGK BRREG 1
200 200
17 54531.010.000 KERZENSTECKER LBDSEMH  NGK SPARK PLUG CAP LBOSEMH  NGK 1
18 0770 150040 C-RING 15,00%4,00 NBR 70 O-RING 75,00%4,00 NER 70 1
20 0015 060163 SK.BUNDSCHRAUBE M 6X16 SW=8  HH COLLAR SCREW M EXT6 W3-8 2
21 0014 060203 SK.BUNDSCHRAUBE M 6X20 SW=B  HH COLLAR SCREW M 6X20 Ws=8 2
22 0015 060123 SK.BUNDSCHRAUBE M 6X12 SW=8  HH COLLAR SCREW M 6X12 WS=8 1

98-503.39.

* = MEUTER / NEW PART

K = NACH BEDARF 7 A5 REQUARED




KUPPLUNG

125/200 '99

K CLUTCH
FIG TEILNR/PARTNR  BEZEICHMUNG DESCRIPTION aTyY
1 503.32.000.073 KUPPLUNG 73-Z/18-Z 125/200'98 CLUTCH 73-2718-2  125/20098 1
OHNE PRIMARRITZEL WITHOUT PRIMARY PINION

2 503.32.002.000 MITNEHMER 125/200'58 INNER CLUTCH HUB  125/200'98 1

3 503.32.003.000 DRUCKKAPPE 125/ 20098 PRESSURE PLATE 1257200098 1

9  503.32.010.100 IWISCHENLAMELLE STAHL 1. 5MM™8  INTERMEDY, DISC STEEL 1,5MM™88 2
10 503.32.010.000 TWISCHENLAMELLE ALL 71.50M 98 INTERMEDVATE DiSC ALLF 7,5MM 38 4
11 503.32.011.000 BELAGLAMELLE ORGAMNISCH 3MM "98  ORGANIC DISK 3MM b 7
13 503.32.0713.000 INNENRING 20X26X34X259 98 INNER RING 20X26X34X25.% 98 1
18 503.32.018.000 SICHERUNGSBLECH 1.5MM 98 SHEET METAL LOCK 1.5MM 98 1
19 0936 181505 SK.MUTTER DINO936-M18X1,5 RE. . HEXAGON NUT DINC236-MTEXT1.5 R 1
20 503.32.020.000 ANLAUFSCHEIBE 20X39,6X3 98 STOP DISK 20X39,6X3 ag 1
23  503.32.023.023 PRIMARRITZEL 23-Z 125/200'98 PRIMARY PINION 23-T 125/20098 1
49 0015 0e0203 SK.BUNDSCHRALIBE M 6X20  5SW=3 HH COLLAR SCREW M 6X20 Ws=8 5
50 502.32.050.000 STAHLSCHEIBE 6,2 X 18 X 2 WASHER 6,2 X T8 X 2 5
53 503.32.017.200 DRUCKSTANGE L=179MM 125/200°98  PUSH ROD L=179MM  125/200°98 1
54 503.32.054.051 DRUCKPILEZ 125-380 ‘ag PRESSURE PIECE 125380 98 1
- 61 503.32.061.044 MEHMERZYLIMDER KPL. 125/20098 CYLINDER CPL. 12520098 1
62  503.32.062.000 HOHLSCHRAUBE KPL. M0 "98 HOLLOW SCREW CPL. M10XT 98 1
65  503.32.065.051 KUPPLUNGSAUSRICKDICHT, 0,3MM CLUTCH RELEASE GASKET 0.3MM X
65 503.32.065.052 KUPPLUNGSAUSRUCKDICHT, 0.5MM CLUTCH RELEASE GASKET 0,5MM X
65 503.32.065.063 . KUPPLUNGSAUSRUOCKDICHT. 0.75MM  CLUTCH RELEASE GASKET 0,75MM X
66 0401 070003 KUGEL DING4OT- 7 . BALL DINS4O1- 7 1
68  420.13.226.000 CU-DICHTRING DANTS03-10X16X1 CU-SEAL RING DINTE03-10XT6XT 1
69 00020210 O-RING 23,52%1,78 Q-RING 23,52X1,78 1
70 D015 060403 SK.BUNDSCHRAUBE M 6X40 SW=B HH COLLAR SCREW M aX40 WS=F 1
71 0015 060253 SKBUNDSCHRAUBE M BX25 SwW=8 HH COLLAR SCREW M 6X25 I'I'.I'S-E 1
72 0015 050203 SK.BUNDSCHRAUEE M &X20 SW=B HH COLLAR SCREW M 6X20  W5=3 1
5 503.29.050.000 ENTLOFT.SPRITZE HYDR. KUPPLUNG VENT INJEKTION HYDR. CLUTCH 1
B0 503.32.005.000 KUPPLUNGSFEDER 2,3X39,5 125798 CLUTCH SPRING 2,3X3%.5 12598 5
80  523.32.005.000 KUPPLUINGSFEDER 2,4X40 200'98 CLUTCH SPRING 2.4X40 20098 5
95  565.32.095.000 NADELKRANZ K 26X30022 IWKSE NEEDLE BEARING K26X30X22IW K5E 1
97  546.37.097 200 AMIALLAGER AXK 1226 AXIAL NEEDLE BEARING 1226 AXK 1
28 546.37.038.200 AXIALSCHEIBE AS1226 12X26X1 AKIAL WASHER AST226 12X26X1 i
98 546.37.098.300 AXIALSCHEIBE 12,5X25 8X1,5 AXTAL WASHER 12, 5X25.8X1.5 X
29 (993 012000 SPRENGRING DINT993-RW12 CIRCLIP DINTI93A-RWT 2 1

EE-EDE.EII.@ * = NEUTEIL / NEW PART X = NACH BEDARF 7 AS REGLRRED




m 58-503.33.0 KICKSTARTER KICKSTARTER 125/200 99
G TEILNR/PARTMNR  BEZEICHNUMNG DESCRIPTION aTY
30 50333030000 AMLAFSCHEIBE 17 2 X 24 ¥ 1 STOPDISE 172024 X7 2
31 0471 470010 SICHERLMGSRING DIMOS75-17X1 CIRCLIE DD 719751 1
32 COER 162210 FASSCHEIRE DIMCEEE-16X2 251 THRLUST WASHER DINOSER-T6X22XT 1
38 50333038000 EHSTANZHULSE 16X23X6,1 SFACER BUSHING T6X23X6, 7 98 1
39 005 OB0293 SK.BUNDSCHRAUBE M BX25 SW=10 HHE COLLAR SCREW A 8X25% Wi=10 1
40 QM5 080163 S5K.BUNDSCHRALIBE M &X16 5W=8 HH COLLAR SCREW M aeX1e  WE=8 2
41 503.33.041.000 ARLAUFSCHEIBE 17 2W26X1 B STOR DISC 17 2X26X1 B 1
80 503.33.050.000 KICKSTARTERWELLE 125720098 KICKSTARTER SHAFT 125/20098 1
51 50333.051.026 STARTERRAD 26-F 1255200038 EICKSTART.GEAR 26-F 12572068 1
B B3.33.052.000 KICKSTARTERSPERRAL: EICESTARTER RATCHET 125720098 1
53  503.33.063.027 STARTERZWISCHENRAD 27-2 INTERMEDIATE GEAR 27-T  *Gf 1
B4 503.33.054.000 KICKSTARTERFEDER 2 68 98 KICKSTARTER SPRING 2 608 98 1
55 BD3 33056000 MITMEHMERMABE 125/ 30058 DRVING HUE 125 20098 1
5 a3 33 056, 0 SPERRADFEDER 1,4MM HE SPREING 7. 4084 oE 1
€9 503 33065 000 ANSCHLAGBLECH 4Mit 125720098 STOP PET SHEET 480 125/ 20038 1
J0 503.33.070.044 FICKSTARTER EPL. 4257200198 KICKSTARTER CPL, 1259/200'98 1
71 QFED 172870 WELLEMDICHTRIMG 175 8T B EHAFT SEAL BING 17X28XT B 1

1

[28-503.33.0

Fi-]

503.33.075.000

" = MELITEIL £ MEW PART

FASSUNSCHEIBE B,2x4244,5 98

WASHER 8 2X22%4,5 g

¥ = NACH BEDARF £ AS RECQUIRED




* = MEUTEI ¢ NEW PART

X = NACH BEDARF / AS REQLHRED

m 99-503.331 GETRIEBE | TRANSMISSION | 125/200 ‘99

FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION QaTy

1 503.33.001.144 ANTRIEBSWELLE KPL, 12-Z "98 MAIN SHAFT CPL. 12-T 98 1

ACHTUNG | 1 503.33.001.044 ANTRIEBSWELLE KPL. 13-2 98 MAIN SHAFT CPL 13-T 58 1

Bei Bestellung von Cetrieberadem, Markierung beachten. 7 503.33.007.000 LOSRAD 5.GANG 21-Z 5521 ‘98 IDLER G.5TH G.21-T 5521+ ‘98 1

7 503.33.007 300 LOSRAD 5.GANG 22-Z ,5G22* ‘98 IDLER G.5TH.G.22-T ,5G22" 98 1

CAUTION | 7° 523.33.007.000 LOSRAD 5.GANG 17-Z ,5G17* '99 IDLER G.5TH G.17-T 5617 99 1

A When you order transmission gears, check marking. 8 503.33.008.000 SCHIEBERAD 3/4.GANG 17/19-2'98 SLIDING GEAR 3/4.GEAR 17/19-T 1
- I. L3517 - 4519 LY A Ly -

i 9 503.33.009.000 LOSRAD 6.GANG 22-Z 6522 98 IDLER G.6TH G.22-T 6522 98 1

9 503.33.009.100 LOSRAD 6.GANG 20-Z 6620~ ‘98 IDLER G.6TH G.20-T 6G20" *98 1

9 503.33.009.300 LOSRAD 6.GANG 22-Z 6622 ‘98 IDLER G.6TH G.22-T ,6G22" ‘98 :

10 503.33.010.000 FESTRAD 2.GANG 15-Z ‘98 SOLID GEAR 2ND GEAR 15.7 ‘98 -.

20 503.33.020.000 LOSRADBUCHSE 22X25X11,1 A IDLER GEAR BUSHING 22X25X11,1 2

30 0625 060031 RILLENKUGELLAGER 6003 TNO C3 BALL BEARING 6003 TNH C3 i

31 0625.060041 RILLENKUGELLAGER 6004 Thg C3 BALL BEARING 6004 TNH C3 1

40 503.33.040.000 ANLAUFSCHEIBE 22,2X27,8X1 A STOP DISC 22,2X27, 8%1 A 1

41 503.33.0471.000 ANLAUFSCHEIBE 17,2X26X1 B STOP DNSC 17,2426X1 B 1

45  503.33.045.000 ANLAUFSCHEIBE 22,2%37 BX1 STOP DISK 22, 2X37.8X1 1

90  50+1.33.090.000 SPRENGRING 22%1,2 LOCK RING 22X1,2 2




m 99503332 GETRIEBE | TRANSMISSION 125/200 99
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION Qry

2 503.33.002000  ABTRIEBSWELLE 125/200 '98- COUNTER SHAFT 125/200 98 1

3 50333003000 . LOSRAD 3.GANG 28-Z 528" ‘98 IDLE G.JRD G.28-T ,3528" '98 :

. ACHTUNG! 4 503.33.004.000 LOSRAD 4.GANG 26-Z ,4526" 98 IOLE G.ATH G.26-T L4526 ‘98 1
Bei Bestellung von Getrieberddern, Markierung beachten. 5 503.33.005.000  SCHIEBER.G.GANG 24-Z°6524°'98  SLIDING G.6TH G.24-T"6524" ‘98 1
| 5 50332005100  SCHIEBERG.GANG 20-7°6G20° 98 SLIDING G.6TH G.20-T"6G20" 98 1

CAUTION | 5 503.33.005.200 SCHIERER 6.GANG 23-2"6523" 98 SLIDING G.6TH G.23-T"6523" 98 1
When you order transmission gears, check marking. 5  503.33.005.300 SCHIEBER.6.GANG 20-2"6E20" ‘96 SLIDING G.6TH G.20-T*6E20" *98 1
6 50333006000  LOSRAD 2GANG30-Z ,2530° 98 IDLER G. 2ND G. 30-T*2530" '98 .

6 50333006100  LOSRAD2.GANG 31-Z,2G31" '98  IDLERG. 2ND G, 31-T°2G31* 98 ;

11 50333011000  LOSRAD 1.GANG 322 .1532" 98  IDLERG. 1STG. 32-T*1532* 98 1

11 503.33.011.300 LOSRAD 1.CANG 33-Z ,1G33" ‘9B IDLER G. 15T G. 33-T*1G33~ ‘98 i

12 503.33.012.000 SCHIEBER.5.GAMG 25.7 5525 "398 SLIDING G.5TH G.25-T 5525 98 1

12* 52333012000  SCHIEBER.5.GANG 19-2°5G19°'99  SLIDING G.5TH G.19-T"5G19" 99 .

21 50333021000  LOSRADBOCHSE 17X20X9,7 B IDLER GEAR BUSHING 17X20%8,78 1

27 50333022000  LOSRADBOCHSE 22X25X8,1 C IDLER GEAR BUSHING 22X25%81C 2

33 503.33.023.000 LOSRADBOCHSE 25%28%9,7 D IDLER GEAR BUSHING 25X28X9.7 D i

28 52033055000 SICH.RING DINO4T1-25X1 6450 LOCK RING DINOGZT-25X1, 645D 1

29 50033.029.013 KETTENRAD 13- SPROCKET 13-T 1

29 50033029014  KETTENRAD 14.2 SPROCKET 14-T 1

29 50033029015  KETTENRAD 15.2 SPROCKET 15-T X

30 0525 0e0031 RILLEMKUGELLAGER &003 THS C3 BALL BEARING 6003 TNH C3 1

31 0625 062058 RILLENKUGELLAGER 6205 TN9.C3 BALL BEARING 6205 TN9.C3 1

32 56033020000  ANLAUFRING STOP RING 1

33 0760 324565 WELLENDICHTRING 32X45%6,5 BTSL  SHAFT SEAL RING 32X45X6,5 BTSL 1

34  Gde 33004 100 DISTANZBOCHSE 12MM SPACER BUSHING 72 MM 1

3% 0770 020220 O-RING 25,12X1,78 NBR70 O-RING 25,12X1,78 NBR7O 1

40 50333040000  ANLAUFSCHEIBE 22,2X27,8X1 A STOP DISC 22,2X27,8X1 A 1

41 503.33.041.000 ANLAUFSCHEIBE 17,2%26X1 B STOP DISC 17,2X26X1 B 2

42 503.33.042 000 AMLALFSCHEIBE 22, 2X28%1 C STOP DISK 22,2X28%7 C 1

43 50333043000  ANLAUFSCHEIBE 25,2X32X1 STOP DISC 25,2X32X1 1

44 50333044000  ANLAUFSCHEIBE 22,2X30X25 STOP DISC 22,2X30X2,5 1

50 50133090000  SPRENGRING 22¢1,2 LOCK RING 22X1,2 1

91 520.33.000.100 SPREMGRING 25X1,2 LOCK RING 25X7,2 1

* = NEUTEIL / NEW PART

¥ = NACH BEDARF / A5 REQLIRED




m 99-503.34.0 SCHALTUNG SHIFTING MECHANISM 125/200 '"99
FIG TEILNR/PARTMR BEZEICHNUNG DESCRIPTION aTyY

1 503.34.001.000 SCHALTGABEL 5./6. GANG  '98 SHIFTING FORK 5TH/ETH GEAR 98 1

sﬁh‘ 2 503.34.002.000 SCHALTGABEL 2./4. GANG  '98 SHIFTING FORK 2ND/4TH GEAR 98 ]
ﬁ;{f‘%ﬁ“m:ax 3 503.34.003.000 SCHALTGABEL 1./3. GANC 98 SHIFTING FORK 15T/3RD GEAR 98 1
& T 5 503.34.005.000 SCHALTWELLE  125/200'98 SHIFTING SHAFT  125/200'98 ]
N 9 6  503.34.007.052 FEDER FUR KLINKE SPRING FOR RATCHET 0,5X11,5'98 3

@@ 7 503.34.007.000 KUINKENTRAGER  125/200'38 RATCHET SUPPORT  125/200°98 1

36, . §  503.34.007.054 ANLAUFSCHEIBE 8.2X26X0.7 STOP DISK 8,2X26X0,7 .

14 0 9 503.34.007.053 GLEITBOCHSE BUSHING 6X8X12X45 98 ;

s O 10 503.34.007.050 SCHALTKLINKE  125/200'98 SHIFFING RATCHET  125/200°58 2

38 L 14 503.38.007.051 DRUCKPILZ 4.1¥5.648.4  '98 PRESSURE END PAD 4,1X5 €X5,4 2

39 o 12 503.34.012.000 SCHALTWALZE ALU  125/200°98 SHIFTING DRUM ALU  125/200'98 1

17 A 9 41 13 503.34.013.000  ARRETIERTROMMEL 126/20098  LOCATING DRUM  125/200'98 1
7 o 5415586, /e (& & 14 503.34.014.000 RUCKHOLFEDER 3MM RETURN SPRING 3IMM  126/200/98 3
" 47 £/ 5?_53;| |98 16 503.34.016.000 SONDERSCHRAUBE ARRETIERTR. M8 SPECIAL SCREW LOCATING DRUM ME 1
42 ) A o /< 10 11 | a0 17 503.34.017.000 SCHALTKULISSE MM 125/200 98 SHIFT. COULISSE 3AWM 125/200'98 :
6= o {*q_ff.:{"iﬂ{-w?_, (e ‘[r o 18 503.34.018.100 SCHALTROLLE 6X8X5,2 98 SHIFTING ROLLER 6X8X5.2 98 3
75 &4 s So g 19 503 34.019.000 SCHALTSCHIENE ANTR. 11,8X67 5 SHIETING ROD DRIVE 11 BX67,5 }

1076 % gt 20 50334020000  SCHALTSCHIENE ABTR. 11,8X945 SHIFT, ROD DRIVE END 11,8X94,5 1

5@, 7 (Y o ) 73 502.34.023.000 ARRETIERHEBELFEDER 25MM ‘08 LOCATING LEVER SPRING 2 5MMS8 1
= 24 B 8 ,f ‘ LOCTT 242 24 503.34,024.044 ARRETIERHEBEL KPL. 125/200 98 LOCATING LEVER CPL. 125/200'98 1

a4 @ ;"1‘-* o B 39 0625 060006 RILLENKUGELLAGER 6000 RS1.C3 BALL BEARING 6000 RS1.C3 :
52‘4-‘5 é 1 :E% 6 W 0625 618050 RILLENKUGELLAGER 61805 C3 BALL BEARING 61805 C3 i

23 @ 32 0472 260120 SICHERUNGSRING DINO472-26X1,2 LOCK RING DIND4T2-26X1.2 :

43 33 0093 251209 TELLERFEDER 12,2X25X0,9 SPRING WASHER 12,2X25X0.9 1

34 583.36.016.050 MADELROLLE DIN5402- 4X 9.8 NRB NEEDLE ROLDINS402- 4 9.8 NRB 1

36 490.33.031.000 ANLAUFSCHEIBE 14, 3020X1 STOP DISK 74, 3X20X1 X

17 0471 140100 SICHERUNGSRING DINO471-14X1 LOCK WASHER DINO471-14X1 1

39  OFel 142460 WELLEMDHCHT REMG 14%24¥5 B SHAFT SEAL RING 14X24X6 B i

40 0933 060165 SK.SCHRALIBE DING933-M 6X16 HH SCREW DIN933 MEX16 1

1 502.33.081,000 NORDLOCK SCHEIBEN M6 (PAAR) PAIR OF WASHERS M6 NORDLOCK i

42 0015 060202 SK.BUNDSCHRAUBE M 6X20 SW=B  HH COLLAR SCREW M 6X20 WS=8 3

43 0125 080003 UNTERLECSCHEIBE DIND125-A 8.4 WASHER DING125-A 8.4 1

44 0125 050003 UNTERLEGSCHEIBE DINO125-4 5,0 WASHER DINO125-A 5,0 :

45 0015 050203 SK BUNDSCHRAUBE M 5X20 SW=8 MM COLLAR SCREW M 5X20 WS=8 1

50 502.32.050.001 STAHLSCHEIBE 6173 STEEL WASHER 6X17X3 1

52 546.34.052.300 HOLSE FOR ARRETIERHEBEL SLEEVE FOR LOCKING LEVER i

54 546.34.031.044 SCHALTHEBEL KPL. 2-TAKT SHIFT LEVER CPL. 2-STROKE 1

56 546,34.032.100 SCHALTHEBELFEDER 250 SHIFTING LEVER SPRING 250 1

57 546.38.031.050 BOLZEN 6X25 FOR SCHALTHEREL BOLT 6X25 FOR SHIFT LEVER 3

58 546.34.131.000 AUFTRITT FOR SCHAETHEBEL 250 STEP PLATE FOR SMIFT LEVER 1

l69-503.34.0)

" = MELITEIL £ NEW PART

X = MNACH BEDARF £ A5 RECAIRED

17




m 95.503.35.1 KUHLSYSTEM SX,MXC,EXC ~ COOLING SYSTEM SX,MXC,£.’C  125/200 ‘99
FIG TEILMR/PARTNR BEZEICHMNUNG DESCRIPTION Qrty
1 503.35.007.000 KUHLER LINKS NATUR (45286) ‘98 RADIATOR LIS NATURE (45286)'98 1
\\ 12600 . 2 580.35.016.000 KOHLERVERSCHLUSS KLEIN 1,4 BAR RADIATOR CAF SMALL 7,4 BAR 1
30 HEW ) 3 503.35.008.000 KOHLER RECHTS NATUR (45285)'98 RADIATOR RiS NATURE (4528598 1
s - A 4 546,35.034.200 KOHLERSCHUTZ LINKS FARBLOS ‘95 RADIATOR PROTECT. L/5 WHITE'SS 1
IO 128 . 12 5 546.35.134.200 KUHLERSCHUTZ RECHTS FARBLOS'95  RADIATOR PROTECT, R/'S WHITE'95 1
2@ 1/ 7*  5003.35,033.000 ABDECKUNG FKUHLER LI. SCHWARZ ~ COVER FOR RADIATOR L/5 BLACK 1
126 FOR WINTERBETRIER FOR WINTER OPERATION

9 503.35.026.000 KOHLERSCHLAUCH KPL, 125-380'98  RADIATOR HOSE CPL. 125-380'98
12 100.01.020.000 SCHLAUCHKLEMME GEMI 16727 HOSE CLAMP GEMY 16127 X

13 503.35.027.000 FORMSCHLAUCH 18X25 125/200'98  RADIATOR HOSE 18X25 125/200°98

WASSERPUMPE - KOHLER WATER PUMP - RADIATOR
15 550.07.016.001 SCHLALICH 710 PER METER PVIC-HOSE 7X10 PER METER 0.2
16 440.11.076.200 KABELBAND 200MM CABLE TIE 200MM X
18 503.03.089.000 WINKELSTUCK 97 ANGEL PIECE 97 1
19 565.35.025.001 KOHLERSCHLAUCH 18X25 PER MET. ~ RADIATOR HOSE 18X25 PER METER 0,175
KUHLER - KOHLER RADIATOR - RADIATOR

15 . 20 410.01.052.000 KABELTOLLE D=12MM RUBBER SLEEVE D=12MM 4
21 0021 060003 SCHEIBE DINSD21-A 6,4 WASHER DINS0Z7-A 6.4 4
227 0015 060123 SK.BUNDSCHRAUBE M 6X12 SW=8 MWW COLLAR SCREW M 6X12 WS=8 4
. 30 546.35.013.144 THERMOSTATGEH, KPL. 55GRAD 98 THERMOSTATCASE CPL. 550G, 98 i
~ 31 0770 320020 O-RING 32,00%2,00 O-RING 32,00%2,00 2
19 327 546.35.017.000 THERMOSTAT 55 GRAD ‘94 THERMOSTAT 55 DEGREES 94 i
33* D016 040183 KUNSTSTOFFSCHR. KB4OX1E WN1412  PLASTIC SCREW KBAOX1E8 WNT412 4

99-503.35.1|

* = MEUTENL / MEWY PART

X = HACH BEDARF / AS RECUIRED




m 95503.35.0 KUHLSYSTEM EGS COOLING SYSTEM EGS 125/200 '99
FIG  TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION Qry
129 1 503.35.007.000 KOHLER LINKS NATUR (45286) ‘98 RADIATOR L/S NATURE (45286)'98 1
Q\ 2 580.35.016,000 KOMLERVERSCHLUSS KLEIN 1.4 BAR  RADIATOR CAP SMALL 1,4 BAR 1
taz | | 3 503.35.008.000 KUHLER RECHTS NATUR (45285598 RADIATOR R/S NATURE (45285)'98 1
30— % |9 4 54635.034.200 KUHLERSCHUTZ LINKS FARBLOS '95  RADIATOR PROTECT. L/S WHITE'9S 1
b 5  546.35.134.200 KUHLERSCHUTZ RECHTS FARBLOS'9S  RADNATOR PROTECT R/S WHITE'9S 1
Sl B 7' 503.35,033.000 ABDECKUNG FKUHLER LI SCHWARZ ~ COVER FOR RADIATOR L/S BLACK 1
gl FUR WINTERBETRIES FOR WINTER OPERATION
3 \b@ 9" 503.35.026.100 KOHLERFORMSCHLAUCH 125/200'09  RADIATOR HOSE 125/200'99 2
@; 12 10 565.35.025,001 KOHLERSCHLALICH 1BX35 PER MEL.  RADIATOR HOSE 18X25 PER METER 0,04
' 11 583.35.099.000 SCHLAUCHBINDER GEM! 10-16 HOSE CLAMP GEMI 70-76 1
12 100.01.020.000 SCHLAUCHKLEMME GEMI 16/27 HOSE CLAMP GEMY 16/27 10
13 503.35.027.100 FORMSCHLAUCH WAPU-KOHLER 99 PREFORMED HOSE WAPU-RADIATOR 1
50! 15 550.07.016.001 SCHLAUCH 7X(10 PER METER PVC-HOSE 7X10 PER METER 0,2
L c] 16 440.11.076.200 KABELBAND 200MM CABLE TIE 200MM X
| 2 g 128 18 503.03.089.000 WINKELSTUCK 97 ANGEL PIECE ‘97 1
e 19 56535.025.001 KOHLERSCHLAUCH 1BX25 PER MET.  RADJATOR HOSE 18X25 PER METER 0,375
! KUOHLER - KUHLER RADIATOR - RADIATOR
@ o113 20 410.01.052.000 KABELTULLE D=12MM RUBBER SLEEVE D=12MM 4
T 21 0021 060003 SCHEIBE DIN021-A 6,4 WASHER DINS02T-A 6,4 4
D .- 12 22 0015 060123 SK.BUNDSCHRAUBE M 6X12  SW=B  MH COLLAR SCREW M 6X12 WS=8 4
12 (o 30*  547.35.013.044 THERMOSTATGEHAUSE KPL. EGS 99 THERMOSTATCASE CPL. EGS '99 1
T~ 310770 320020 O-RING 32,00%2,00 O-RING 32.00X2,00 1
" ~0 32 583.35.017.000 THERMOSTAT 70 GRAD ~ "94 THERMOSTAT 70 DEGREES 94 1
33 0016 040183 KUNSTSTOFFSCHR. KBAOX1B WN1412  PLASTIC SCREW KB40X18 WN1412 3

99-503.35.0

" = MELITEIL / NEW PART

X = NACH BEDARF /£ AS REQLHRED

B




SPEZIALWERKZEUG

SPECIAL TOOL

125/200 '99

FIG

o ok U b b s

ik
16
17
18
22
38

TEILNR/PARTNR  BEZEICHNUNG

560.12.001.000
503.29.003.000
503.23,004.000
546,29.009.044
510.12.011.000
546.29.012.100
546.29.012.000
6 B899 785

151.12.017.000
151.12.018. 200
503.29.022.000
503.29.038.000

" = MEUTEL f NEW PART

UNIVERSALMONTAGEBOCK 96
KUPPLUNCSHALTER 125/200 S8
HALTER FOR PRIMARZAHNRAD ‘98
MAGNETABZIEHER M27X1 KOKUSAN
SEEGERRINGZANGE VERKEMRT
HALTESCHLOSSEL ROTOR 2K-3
HALTESCHLUSSEL ROTOR 2K-1/2K-2
LOCTITE 242 BLAU 6CCM
LAGERAUSTIEHER

EINSATZ 5-7 MM

EIMSTELLBLECH STELERKLAPPE 98
HALTEBLECH F. ARRETIERTR, "398

DESCRIPTION

UNIVERSAL MOUNTING RACK 96
HOLD. PLATE CLUTCH 125/200 '98
HOLDER FOR PRIMARY GEAR  *98
MAGNETIC PULLER M27X1 KOKLSAN
SPECIAL CIRCLIP PLIER

HOLDING SPANNER ROTOR 2K-3
HOLD. SPANNER ROTOR 2K-1/2K-2
LOCTITE 242 BLUE 6CCM

BEARING EXTRACTOR

INTERN. BEARPULLER 5-7 MM
SHEEET METAL CONTROL FLAP 98
BRACKET FOR LOCATING DRUA ‘98

X = MATH BEDARF f AS REQUIRED

(-]
=

e e T R e T ]




TECHNICAL DATA - ENGINE 125 /200 '99

Engine 125 SX 125 EXC B 125 EG5 ! 200MXC_ | 200 EXC, EGS

Desi En ) Liquid-cocled single-cylinder two-stroke engine with intake and exhaust control

Piston displacement 124.8 ccm _ ) | 193 cem

Bore / stroke 54.25 f 54 mm (2.136 / 2.126 in) L 64 / 60 mm (252 / 2.362 in)

Fuel SL.IPER fuel, research octane no 98, mixed with high grade two stroke oil | SUPER fuel, research octane no-95, mixed with high grade two stroke ol
_{.:,'Jl-i]_félamlin ratio 1:40 when using high grade two stroke oil (Shell Advance Racing X). When in doupt, please contact your importer ]

| Crankshaft bearing i

1 deep-groove ball bearing / 1 cylinder roller bearing

Connecting rod bearlng:

_needle bearing

Piston pin bearng

needle bearing

Piston - cast piston
Piston ring | one plain compression ring ,r two plain compression rings _

| Dimension “X" " S e | 0.60 mm (0.024 in) 0.55 mm {0.22 in)

| 1gnition tlmlng 1.4 mm {0.055 in} (16.5%) 8TDC 1.6 mm {0.063 in} (17°) BTDC

| Spark plug _ NGK Re918-B8 o NGK BR 8 EC

| Electrode gap 0.60 mm (0,024 in} B

' Dimension "2* St ) 42 mm {1.65 in) 46 mm (1.81 in)

| Primary drive 1 - . straight cut spur gears, primary ratio 23:73

| Clutch L multipie disc clutch in oil bath, hydraulic uperated {(Shell HF-E15)

| Transmission & speed, claw actuated N

i Gear ratio ;

| 15t gear 13 :32 12 :33 13:32 12:33

nd gear 15: 30 ' 15: 31 i 15: 30 15 : 31

3rd gear 17 : 28 - 17: 28 17 . 28 17 . 28
| 4th gear 19 : 26 - 19: 26 19: 26 = 19: 26
| 5th gear 21 : 2D 21125 21:25 - 22125171719
Eth gear 2224 20: 20 2223 F 22 ;20

Gear lubrication

0.7 | engine oil 20W-40 (Shell Advance V5X4)

Available chain sprockels |

Coolant
Ignitian system
Lenerator output

Carburetor

13t 7 14t 7 15t for chain e xi®
1.2 litres, 40% anti freeze, 609% water, at least -25 °C {-13 °F)

KOKUSAN 2K-1 USA: KOKUSAN 2K-2 EL; KOKUSAN 2K-2 ~ KOKUSAN 2K-3 KOKUSAN 2K-2 KOELUSAN 2K-3

no generator | 12V 40W 12V /110 W 12V 110w 12V 40w 12V 110w

flat-slide carburetor, carburetor setting see table

Air=fiiter i

wet foam type air filter insert

-



TOLERANCES AND FITTING CLEARANCES TIGHTENING TORQUES

Piston fitting clearance 125 = 006 mm 200 = 0.085 mm Flange bolts - cylinder-head M7 18 Nm (25 ftlb)

Piston ring end cap max. 0.40 mm Muts-cylinder base K 30 Nm (22 ftib)

Connecting rod bearing - radial dearance | 0.025-0.035 mm Fiywheel collar nut M 12x1 60 Nm_ (44 ft.lb}

Transmission shafts end float 0.20-0.40 mm Mut for primary sprocket (LH thread) M 16x1.5 180 Nm (133 ft.Ib)

Clutch springs - length new = 3% mm, minimum length = 38 mm Nut for inner clutch hub M 1Bx1.5 120 Nm (B8 ft.lb)
Crankcase and clutch cover bolts M & 8 Nm (6 ft.ib)
Spark plug M 14x1.25 20Nm {14 ft.lb)
Mut swingarm pivot M 14x1.5 100 Nm (74 ftlb)

GASKET THICKNESSES Other screws M B 10 Nm (7 ft.lb)

Crankcase 0.5 mm M8 25 Nm (19 ft.lb)

Clutch cover 0,5 mm M 10 45 Nm (33 ftb)

Clutch driving cylinder 0.30 7/ 0.50 / 0.75 mm B

Cylinder bottom gasket as required

Available bottom gasket 0.07 /015 /0207 0.25/ 040/ 050/ 0.75 mm

Cylinder-head gasket 1.10 mm + O-ring

BASIC CARBURETOR SETTING
Mok ik e 125 EGS 200 MXC, EXC USA ROeE 200 £GS 200 EGS AUSTRALIA

Carburetor Eeihin PAWEK 39 Keihin PWE 35 Keihin PWIK 39 Keihin PWE 39 Keshin PWE 39 Keihin PWEK 19 Keshin PAWEK 39

Carburetor setting number 120598 160598 130598 i 140598 170598 150598 140598

Main jet 190 (1B8/192/195) 190 (188/192/195) | 150 (188/190/192/195) [ 1&]{1]‘5!1?&."131!13-5}- 180 (1751 78/182/185) | 180 (175/178/182/185) | 180 (17571781827 185)

ldling jat 48 (45/50) 48 (45/50) 45 (48/50) 45 (42/48) 45 (42748} 45 (42/48) 45 (42/48)

Starting jet 85 85 g5 g5 85 g5 a5 .

letneedla MOZH INOZF/NOZG/NOZI) | NOZF (NCZC/NOTH/NOZ | A4TINOIENRGNOZANCD; | NOZH (NOZG/NOZD | NOZG (NOZH/NOZI) { RI4FY (NOZG/NOIHMOTD | NOZH (NOZG/NOZI)

Needle position from top i 1l : 4% I I i il

Throttle vale 6 s | 6 & E 2 6

Air adjustment screw top 1.5 i 1.5 1.5 1.5 15 15 1,5

Performance restrictor - i - - - - slide stop 36mm dide stop 36mm

I‘:...l




TECHNICAL SPECIFICATIONS CHASSIS
L

125 SX/ EXC/ EGS,

Frame

Fork
Wheel travel front/rear

Rear suspension

Front brake

Rear brake

Front tires _
Air pressure offroad
Air press. road driver only

L

125 SX

125 EXC

WP Extreme

280 / 320 mm
(11.0/12.6in)

125 EGS |

Central chmme-méﬁly—steel frame

Marzocchi Magnum 45 Code 91

285 / 320 mm
{11.2 / 12.6 in)

WP Progressive Damping System shock absorber, aluminium Ewmgarm

Disc brake with carbon-steel brake disc @ 260 mm (10.2 in), brake caliper floated

Disc brake with carh{}n steel brake dﬁc @ 220 mm (8.7 in). brake caliper ﬂﬂated

80/100 - 21" 51M
1.0 bar {14psi)

Rear tires
Air pressure offroad

1100790 - 19" 57M

1.0 bar (14psi)

BDIED 21" 54R
1,0 bar (14psi)
1.5 bar (21psi)

90/90 - 21" 54R
1.0 bar (14psi)

1.0 bar (14psi)
1,5 bar (21psi) -

120/90 - 18" 65R
1.0 bar (14psi)

1.0 bar (14psi)
1.5 bar (21psi)

1.0 bar {14psi)
1.5 bar (27psi)

200 MMXC/EXC/EGS '99
200 MXC ] 200 EXC 200 EGS
80/100 - 21” 51M EID!E{] 21" B4R SDIE!D - 21" 54K

120/90 - 18" 65R

1.0 bar (14psi) 1.0 bar (14psi)

100/100 - 18" 59M 120/90 -

1.0 bar (14psi)

18% 65R

120/90 -
1.0 bar (14psi)

18" 65R

Air press. road driver only | - 2.0 bar (28psi) 2.0 bar (28psi) 2.0 bar (28psi) 2.0 bar (28psi)
Fuel tank capacity 7.5 liter 9.5 liter 9 liter 12 liter 9.5 or 12 liter 9.5 or 12 liter
(2 US Gallons) (2.5 US galions) (2.4 US galions) (3.2 US gallons} [(250r3.2U5S g&llcms}l (2.5 or 3.2 US gallons)
Final drive ratio 13:50t 13:50t 14:38t 14:48t 14:48t 1438t |
Chain 5/8 x 1/4 *
Available final sprockets 38L, 40t, 42t, 45t, 48t, 50, 52t
Steering head angle _ 63°
Whee! base 1461 + 10 mm (57.3 £ 0,4 in)
eat height, unloaded R 925 mm (36.45 in)
Ground clearance, unloaded | _ ) 385 mm (15.2 in) —
Dead-weight without fuel 92 kg 96 kg 100 kg 96 kg 97 kg 101 kg
(203 lbs) (212 Ibs} (227 ibs) {212 Ibs) (214 1bs) (223 lbs)
STANDART ADJUSTMENT-FORK
Marzocchi 91 WP 9187767
Cnmpres.sin_n_ -E;I.deStEr 15 12
Rebound adjuster 15 12
FSprlng 4.0 N/mm 4.0 N/mm B . TORQUES
Spring p-relnad 10 mm (0.31m) 5 mm (0.2in) — Cnl[a_r__s_r:r_ew front wheel spindle M 10 40 Nm (30 ft.Ib)
-Alr chamber Ienglh 140 mm (5.5in) 150 mm {5.9in} Brake caliper front Mg 25 Nm {‘IE!'_ft_Ib]
Capaclty per fork Ieg apﬁmpx. 600 ccm appropx. 750 ccm ——— * Loctite 242
ok o T Sl Clamping screws upper fork bridge | M 8 15 Nm (11 ft.Ib)
Clamping screws lower fork bridge M 8 20 Nm (15 ft.Ib)
?&?&T;émping units in the left and the right fork leg are of different design. Clamping screws f'j“’rk L s 7Nm (5 ftib)
Make sure not to mix them up in case of repair or service jobs. o TS0 - : -
Clamping screws fork stubs | M8 10 Nm (7 ft.lb)
(WP Extreme) E
Collar nut rear wheel spindle M 20x1.5 | 80NmM (59 ft.lb)
Hexagon nut swing arm bolt M 14x1.5 | 100 Nm (74 ftib) |
Shock absorber top M 12 60 Nm (44 ft.ib)
Shock absorber bﬂttr._:_lm M 12 40 Nm (30 ft.Ib)
STANDARD ADJUSTMENT - SHOK ABSORBER Other screws on chassis M6 10Nm (7 ftb)
. Wwp ‘121ET?"I1_ i .WP ‘12_‘_IjET?1':l Eﬁ} ig E: E;g E:E;
Compression ad;uster 5 6
Rebound adjuster 14 14
Spring PD52-250 PDS1-250
Spring preload Emm. (0.2 in) 6 mm (0.23 in)




PERIODIC LUBRICATION AND MAINTENANCE SCHEDULE

AT A REGULAR COMPETITION USE OF THE BIKE, THE 4000 KM (2500 MILES)
SERVICE IS TO BE DONE AFTER EVERY RACE

125-380 6.98

KTM

ride_r_ _

KTM

@
=
®
s |

after washing

1st service after 1000 km
(600 miles) or 10 hours

—

Check transmission oil level

e |before each start ‘

after 2000 km

(1250 miles) or 20 hours

a—amnm o=

after 4000 km

(2500 miles) or once a year

at least
once a year

Change transmission oil
Check spark plug and electrode gap

Change spark plug
Functional testing of the exhaust control system

I 1

Check intake manifold for leaks and cracks

Dirain and clean carburetor float chamber

Adjust idling

Check breather hoses of engine case and gas tank for correct position without buckles

Clean and check airfilter element, box and carburetor connection boot

Check chain, Spf‘ﬂckEtS guides and chain wear

Clean and oil chain

Check chain tension B

Check coolant level

Check quality of antifreeze

Check cooling system for leaks - visual inspection

Check exhaust system for cracks and leaks

Replace glass fiber yarn of silencer

f ST

Check of the exhaust suspension system

Check brake fluid level front and rear

 Change brake fluid

Check thickness of disc brake pads

Check brake discs

Inspect condition and installation of front and rear brake hoses

e —

e T Ta

"Check free travel and free mnvablhty of hand brake lever and foot brake lever

Check the oil level in the master cylinder of the hydraulic clutch

Change the oil of the hydraulic clutch

B ———y T

‘Check telesmplc fork action

Check telescopic fork for leaks

Push up the protective bellows and remove the dirt; the drain holes must be free of obstructions (Marzocchi fork]

Clean the dust scrabbers of the telescopic force (WP Extreme fork)

Undo the bleeder screws at the fork legs

Change oil of telescopic fork

8
' AN BN BN Bl N

Service telescopic fork completely

Check steering head bearing free play

Clean and regrease steering head bearing
Check setting and damping of shock absorber

Service shock absorber completely
Crease swingarm needle bearings (Dont grease the pivot bearing from the shock absorber

Check for even spoke tension and nm alignment

Check wheel bearings

Check tires for cuts and air pressure

Check cables for damage and free movement
Adjust and oil control cables

Check electrical system

———r =

Check battery holder and connections (CH, Singapore)

Check adjustment of headlight

Apply contact spray to light switches, flasher switches and ignition lock
Check all bolts, nuts, screws and clamps for proper tightness

Clean and lubricate control lever pivot points

L 2N A BN B B BN B BN BN NN




	1999 125-200 SX / MXC / EXC / EGS INDEX
	1999 125-200 CHASSIS MANUAL COVER
	FRONT FORK WHITE POWER
	FRONT FORK MARZOCCHI
	FORK LEGS WHITE POWER
	FORK LEGS MARZOCCHI
	HANDLEBARS - CONTROLS
	HAND BRAKE CYLINDER
	FRAME - SUB FRAME
	SIDE AND CENTER STAND
	SWINGARM - CHAIN GUARD
	REAR BRAKE CONTROL
	SHOCK ABSORBER WP
	EXHAUST PIPE
	SILENCER (PG. 1)
	SILENCER (PG. 2)
	AIR FILTER BOX
	TANK - SEAT - COVER
	MASK - FENDERS
	DECALS
	FRONT WHEEL SX
	FRONT WHEEL MXC / EXC / EGS
	BRAKE CALIPER FRONT
	REAR WHEEL (PG. 1)
	REAR WHEEL (PG. 2)
	BRAKE CALIPER REAR
	HEAD LIGHT
	FLASHER - REAR LIGHT
	SPEEDOMETER EXC USA
	SPEEDOMETER EXC
	SPEEDOMETER EGS
	WIRING HARNESS EXC
	WIRING HARNESS EGS
	ACCESSORIES
	1999 125-200 ENGINE MANUAL COVER
	ENGINE CASE
	REED VALVE CASE
	CLUTCH COVER
	CRANKSHAFT - PISTON
	CYLINDER
	TWIN VALVE CONTROL (PG. 1)
	TWIN VALVE CONTROL (PG. 2)
	CARBURETOR KEIHIN PWK 39 (PG. 1)
	CARBURETOR KEIHIN PWK 39 (PG. 2)
	IGNITION SYSTEM KOKUSAN
	CLUTCH
	KICKSTARTER
	TRANSMISSION I
	TRANSMISSION
	SHIFTING MECHANISM
	COOLING SYSTEM SX / MXC / EXC
	COOLING SYSTEM EGS
	SPECIAL TOOLS
	TECHNICAL DATA - ENGINE
	CARB SETTINGS AND TIGHTENING TORQUES
	TECHNICAL SPECIFCATIONS - CHASSIS
	PERIODIC LUBRICATION AND MAINTENANCE

